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Notes for using this parts list
1. Parts supplied as complete assemblies are circled by a line .

2. This book was prepared based on information available in Apr. 2011.
3. Parts are subject to change in design without prior notice.
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F{KBE3{%&/Machine body




F {AR§{%/Machine body

L o

NO.| HSES JE L &lus R DESCRIPTION
JE3g48837
0 oo|@ u—ll I E i
PARTS NO. | 97 1?6 v &|aTy

1 [60384 * | * * INES S+ SUPPORT BAR
2 160227-01 * | *k * 1 | ki TOP COVER
3 |60227-02 * | % * 1 |CDEAYILAZ)L DIAL BUSHING, CD
4 |B150607 * | % * 1 | bR Lz RUBBER CAP, 32.8
5 60229 * | * * 1 | KFEHN— COVER, :T/TAKE-UP LEVER
6 |60204 * | *® * 1 | X HAA—1k BOLT, SOCKET M4X0.7 L=6
7 31207 * | % * 1 | XA —LETviv— WASHER, PLAIN M4
8 [60228 * | * * 1 | ElR—kSyF SHEET PACKING
9 30066 * | * * 7 | LE#Rik BOLT, SOCKET M5X0.8 L=12
10 [27172 £ | *x * 5 |7 SET SCREW, SOCKET (CP) M6X1.0 L=8
13 [60002 * | x * 1 |mEik FACE PLATE
14 |B159150 * | *x * 1 |ERT LdE RUBBER CAP, 20.5
16 |60004 * | * * 1 |EHREE OIL WICK, 12X12X130L
17 160003 * | * * 1 |[ER/ SyF PACKING,; F-PLATE
18 [27177 * | % * 2 |miRit BOLT, SOCKET M5X0.8 L=16
19 |B117936 * | *x + 3 |8HENT LIz RUBBER CAP, 9.4
20 20218 * | * * 1 |TAE RUBBER CAP
21 |20161 | * * 1 LaE OIL WINDOW
22 | 8040 e | = * 2 |a—Fh/i—1k SCREW, SM9/64X40 1.=8
23 |30025 -| - * 2 |a—Fhn—ikoviv— WASHER, PLAIN L3.5
25 |BS20345 * | * s 1 |ZEYFRESRLRE RUBBER CAP
26 |B159150 * | ~ - 1 |a—KRIdLiz RUBBER CAP, 20.5
27 |B142743 x| *x - 1 |FLY A —ie RUBBER CAP, 27.5
28 |B159928 * | *x - 1 |EYHRE YA —miE RUBBER CAP, 14
29 |B142374 * | *x * 2 |wHLA—E Ty a BUSH, DRY ; L=20
30 |B140063 * | * * 1 | oL —Z yri— PIN, DOWEL
32 |B153132 * | * * 1 |/13ws L A—Rbysi—F 21— [NYLON TUBE, L=13.5
33 |B140063 * | *x * 1 |13y R—Zx T Zbysi—  |PIN, DOWEL
34 |B104821 * | % * B VA AVTAC T = N = RUBBER CAP, 10.5
35 [30046 x| *x * 1 |[7—R#EB1E SCREW, TRUSS M4X0.7 L=4
36 [31207 * | * * 1 |[7T—AREBLEDTY v — WASHER, PLAIN M4
37 |60238-01 * | * * 1 |ELKR SLIDE PLATE, F
38 |70214-01 * | * * 1 |ELRATYYT SPRING
39 (37229 * | % * 1 |ELRLE SET SCREW, SOCKET (CP) M4X0.7 L=5
40 (38023 - * | * * 1 |AiRARy/— STOPPER
41 (8040 * | * * 2 |fFERANy/S—1E SCREW, SM9/64X40 L=8
42 160358 * | * * 1 [RuF LR UPPER COVER ASSY, BED
43 [60359 * | * - 1 | RyF kiR \vdy SHEET PACKING, BED
44 [30075 * | * * 10 | vk LRk BOLT, SOCKET, M4X0.7 L=8
45 |B105113 * | * * 1 | RyF#:hg SCREW, SM12.70X28 L=5
46 |B105215 * | * * 2 [ RyF#hig/ uxy PACKING
47 |60357 * | * * 1 |Z=R7wAT PIPE
48 160371 * | % * 1 |ZTRARE=— (T TUBE, 7X3X150L
49 160364 * | * * 1 |RyEiRie OIL CAP, BED
50 |B140518 * | * * 1 | RyRhas o HERE SCREW, SM7.94X28 L=10
51 |B081007 * | * * 1 |RyFhaso8Emig0) 4 |0 RING, P7
52 |60385 * | * * 1 |[RILEH—E ) BELT GUARD SET
53 16038501 * | * * 1 RN H—FQ) BELT GUARD, L
54 |60385-02 * | * * 1 |[RILEH—E@ BELT GUARD ASSY, R
55 (37288 * | % * 1 |[RILEH—FLE(C) SCREW, TRUSS M4X0.7 L=5
56 128138 * | ok * 4 |A)H—FIEA) BOLT, SOCKET M6X1.0 L=10
57 |10599 * | * * 4 |RIEH—F1IE(A)Tvi4— |WASHER, PLAIN M6
58 [37288 * | * * 1 [RJLFH—F1E(C) SCREW, TRUSS M4X0.7 L=5
59 116287 * | * * 2 [RILFH—FIE(B)Tvi 44—  |WASHER, PLAIN M5
60 139159 * | * * 2 |NIEAH—FI1k(B) SCREW, TRUSS M5X08 L=8
61 |35495 - | * * 1 |REBXAE HOLDER BAR
62 [101520 - | * * 2 | AELS Y NUT, SM15/64X28
63 |B159150 * | *x * 1 |$&EHS—T L RUBBER CAP
64 160360 x| = & 1 |FAIr—> OIL GAUGE
65 [37229 * | * * 2 |7 SET SCREW, SOCKET M4X0.7 L=5
66 |60385C * | % * 1 R —FHRUA GR) BELT GUARD SET WITH SCREW

__2.._




FEhEE{% /Upper shaft mechanism




+#hE8{% /Upper shaft mechanism

X o
NO.| HERES o5 &laE S DESCRIPTION
do J85a99
28 g2%as
PARTS NO. [ | |8 &|aQTY
1 |60007 * | * - 1 | &k UPPER SHAFT
2 |60015 * | * * 1 |98 F—1 3 hh CRANK MOTION CAM
3 11031 % | % * 1 | EEARFY S (FD BEARING, UPPER SHAFT
4 118607 * | *x * 1 | 9T DhLIEA) SCREW, SM9/32X28 L=16
5 (27172 * | * * 1 |9Z29hLak(B) SET SCREW, SOCKET (CP) M6X1.0 L=8
6 |30066 * | * * 2 |90ESTUO&ERL BELT, SOCKET M5X0.8 L=12
7 135999 * | % * 1 |90 Y5291k SET SCREW, SOCKET (CP) M6X1.0 L=6
8 160011 * | % * 1 |5 — BALANCER
9 |28027 * | * * 1 InNgY—ik SET SCREW, SOCKET (CP) M8X1.25 L=12
10 160009 * | % * 1 | E#BRAS—(d) BR-COLLAR, M U-SHAFT
11 |27172 * | * * 2 | EEBRAS—()1t SET SCREW, SOCKET (CP) M6X1.0 L=8
12 |60010 * | * * 1 | EgRFY S () BEARING
13 160223 * | * * 1 |f&EEHT— COLLAR, BOBBIN WINDER
14 135999 * | % * 2 |HREZTHS—1E SET SCREW, SOCKET (CP) M6X1.0 L=6
15 |60224 * | * * 1 | E<JILT—1U(HH) UPPER BELT PULLEY ASSY
16 |60225 * | % * 1 | EXJLET—Y—1E(A) SET SCREW, SOCKET (CP) M6X1.0 L=12
17 |28043 * | % * 1 | ERJLET—1)—IE(B) SET SCREW, SOCKET (CP) M6X1.0 L=10
18 |60008 % | * ® 1 | LEBRAS—(#) BR-COLLAR, B :U-SHAFT
19 |60013 * | * * 1 | LEBRAZ—(#)1LE RETAINING RING, EXTERNAL C20
20 |27172 * | * * 2 | EEBRAS—(#)1E SET SCREW, SOCKET (CP) M6X1.0 L=8
21 |60014 * | * * 1 | E&8ART7YLT () BEARING
22 160226 x| * * 1 | B4 5 AL TIMING BELT
23 160225 x| * * 1 |F—1—1kA) SET SCREW, SOCKET (CP) M6X1.0 L=12
24 128043 * | * * 1 |F—1)—1k(B) SET SCREW, SOCKET (CP) M6X1.0 L=10
25 |60231-CA * | % * 1 | T—Y—AH) PULLEY COMPLETE, A
26 [37031 * | * * 1 |[F—U—LAl SCREW, FLAT M6X1.0 L=16
27 137028 * | *x * 1 |F7—=)—{LRLES WASHER




EEYEH{& /Upper feed mechanism

WERB{% /Quick reverse mechanism

<{-8BL/-8BLC/-28BL/-28BLC/-8BLC-BTFL-CD-DS/-28BLC-BTFL-CD-DS>

[

<-8BL/-8BLC/-28BL/-28BLC>

9
|

g




FEYEH{% /Upper feed mechanism

L @
NO.| HMSES ol alme S% DESCRIPTION
goabe9? |
e
PARTS NO. |2 9P Y8+ &|QTY
1 160214C * | * * 1| EEYEFOyRERD) UPPER FEED CONNEGCTING ROD ASSY
2 160214 | % * 1 | E#EYEfEOyr UPPER FEED CONNECTING ROD
3 [28076 * | * * 1 | EEfEEAEEHRL BOLT, SOCKET M6X1.0 L=18
4 160215 * | * * 1 | EEYEEEEDSE CONNECTING LEVER, U-FEED
5 (28076 * | % * 1 | E¥E&EnVRSERLE BOLT, SOCKET M6X1.0 L=18
6 |60217 * | % * 1| EEUERE ($0) UPPER FEED CONNECTION ASSY
7 |BS07333 * | * * 1 | BV EE /AT PIPE, 4
8 (17047 * | * * 2 | EEYERESFEERL SHOULDER SCREW, SM9/32X28 L=8.5
9 |17095 * | * * 2 | EREVEHEERCIEE RETAINING RING, E8
10 |60218 * | * * 1 | EEVEFZE=——)LqT OIL TUBE, 5X3X170L
11 |0148-F * | % * 1 |#EEEZ—IL 1T 7L+ |FELT, 3X18
12 |60219 * | * * 1| EEUEREmE OIL WICK, 2X2X190L
13 [30750 * | % * 1 | by R FASTENING BAND
14 |60079 * | % * 1 [EYEhT L) RUBBER CAP
W ELRH{% /Quick reverse mechanism
‘ - 5
JoJsHa89
e ok
PARTS NO. [? ¥ $|? 6% &|aQTY
1 160203 * | * * 1 |1\wh L/ \—Bf SHAFT, R-LEVER
2 |17095 * | * * 1 |s3us L S—8h b RETAINING RING, E8
3 |B025100 x| * * 1 /Syl \—#hik Ty v— |WASHER, PLAIN S 10
4 |B147504 * | * * 1 |2 T% SPACER
5 160204 * | % * 3 (ATALE BOLT, SOCKET M4X0.7 L=6
6 |BS07375 * | * * A VA r il s SPRING
7 |BS07374 * | % * 1 |1\wHLsi— REVERSE STITCHING LEVER
8 |BS07384 * | * - 1 AT XA Li—A4 REVERSE STITCHING LEVER PLATE
9 |B100511 * 7 * = 1 |\woLAa—Lhl SCREW, SM4.76X32 L=6.5




St - KFEBI1% (14 %t) /Needle bar and thread take—up mechanism (single needle)

41 2 28 7
@

/
%—31 —11 25 26
! I 6/ §_33
@?J e




- XFERH{ZR (1K $1)/Needle bar and thread take—up mechanism (single needle)

No. | mame | ‘»q;j we i DESCRIPTION

_ 3 Q a

m m m !

PARTSNO.| T | ? | 6 [aTY
; ggggggo 1 : : * : ggiﬁ(%ﬁ) NEEDLE BAR BRACKET ASSY
* & & NEEDLE BAR BRACKET
j ggggg—gg : I : } gﬁﬁéﬁ& NEEDLE BAR BRACKET SHAFT
= / A |

5 (60030 * | * * 2 %%iﬁ%’a;‘&at:":z E&BBER SHEET
6 |60044 x| *x * 1 ﬁﬁmg%mp——w GUIDE RAIL, N/B-CLAMP
; géé ; g k| k| Ok 2 ggﬁﬂa‘f%m L—IiLik SCREW, M3X0.5 L=6

* | * * 1 | NEEDLE BAR :
9 |B151594 * | * * 1 |gHiERENT THREAD GUIDE, N-BAR
1? 653321553 : : * } gé?ﬂ% SET SCREW, SM1/8X40 L=4.5

* % NEEDLE BAR CLAMP

12 37134 * | * * 1 |$HEfaimal SCREW, M4X0.7 L=10
13 |60042 * | * * 1 |#EREAE o SLIDE BLOCK, N/B-CLAMP
14 160034 * | ¥ * 1 |#HELXEE=—IL/R4T OIL TUBE, 5X3X115L
12 ggggf P * } gﬁiﬁ&f OIL WICK, 2X2X700L

* | * - G 2R SPONGE
17 |30046 * | * * 1 |fHELXERRDIE SCREW, TRUSS M4X0.7 L=4
18 |60016 * | * * 1 Eﬂ({ﬁﬁ) . THREAD TAKE-UP LEVER COMPLETE
19 37046 % | * * 1 %ﬂﬁ?*)ybﬂ(zh) BEARING, S ; T-TAKE-UP
20 |37047 ¥ | % * 1 xﬁx%?j)‘/{? (X) BEARING, L ; T-TAKE-UP
21 (37051 * | ¥ * ¥ IR — WASHER, THREAD TAKE-UP
22 |60019 * | * * 1 | RKFEXX THREAD TAKE-UP SUPPORT
gi gggg; * | % * 1 ;gixgt SUPPORT SCREW, M4X0.7 ; T/TAKE-UP

* | % * 1 L X a7+ vhk NUT, M4
25 |37053 * | * * 2 fﬁi:}:-—h“;m‘?‘bb‘ NEEDLE BEARING
;S, ggggg * | * * 2 %#LE?AU :;7“ SUPPORT RING, ; T/TAKE-UP

* | * * 1 |90ESHSY CRANK, 90
28 60023 * | * * 1 |85 29 (30) NEEDLE BAR CRANK ROD ASSY
gg ggf; * | * * 2 ﬁ-}ﬁbﬁ:ﬂ)&'?lj:ﬂ'f BEARING

x | * * 1 | XEEY PIN, ; T/TAKE-UP
31 |60116 * | * * 1 Eﬁ't::yu:#ali SET SCREW, SOCKET (CP) M5X0.8 1=8
32 60018 * | * * 1 | RKFELAZIL BUSHING, ; T/TAKE-UP PIN
33 60116 x| * * 1 [XEEVA%ILIE SET SCREW, SOCKET (CP) M5X0.8 L=8
34 (60043 * | * * 1 |$HELEEARILGD BUSHING
35 |60081 - x| % | * 1 |#HELEEA2N(ER) BUSHING, F
gg g& (}2:20 * | % * 2 ggiﬁggjﬂv— RING, THRUST

* | * * 2 |3 5 7 COLLAR
38 |27177 * | * * 2 |HELE#HIS—HHLL BOLT, SOCKET M5X0.8 L=16
39 190625 * | x| * | 2 |#EXE#HS LDy v—|WASHER, SPRING 2-5
40 |NO122 * | % | * 1 |$1DPx17 #22 NEEDLE, DPX17 (#22)
41 |60016C * | x| * 1 | XFELvk THREAD TAKE-UP LEVER SET




&+ 1%5 - RFERS{% (27K $1) /Needle bar and thread take—up mechanism (two needle)




- XFERE{R (2K £1)/Needle bar and thread take—up mechanism (two needle)

[72]
NO.| Hi&ES ol g e A DESCRIPTION
2|2 ayg
PARTSNO. | | & | ¥k |aTY
1 |60623C * | * | * 1 |#ELE (R NEEDLE BAR BRACKET ASSY
2 60028-01 * | % | % 1 |[8HELE NEEDLE BAR BRACKET
2 ggggg—gg x | % * 1 %g%j;éim NEEDLE BAR BRACKET SHAFT
x * | * * 1 15 T3 L
5 {60030 * | * | * 2 ﬁgiéﬁajﬁt"y EIL#\JBBER SHEET
6 (60044 * | % | * 1 | HEREERAL—IL GUIDE RAIL, N/B-CLAMP
g ggé ;3 N * | x| * 2 ggiﬂ%ﬁmv—»m SCREW, M3X0.5 L=6
- * | * * 1 |3 NEEDLE BAR
}? 683 51;)1553 * | * * ? gé#ﬂ% SET SCREW, SM1/8X40 L=4.5
* | k| ok & NEEDLE BAR CLAMP
12 37134 * | x| * 1 |#HERERLC SCREW, M4X0.7 L=10
13 |60042 | x| % 1 ﬁﬂé#ﬂ%ﬁgf . SLIDE BLOCK, N/B-CLAMP
14 160034 * | x| * 1 |#HELXEE=——L/R(4T OIL TUBE, 5X3X115L
:g ggggﬁ * | * * 1 gﬁi‘im:}: OIL WICK, 2X2X700L
* | * * 1 |4 L2 SPONGE
17 |30046 * | % | * 1 |#EXEARTIE SCREW, TRUSS M4X0.7 L=4
18 [60016 * | * | * 1 fﬂ(?ﬂ) ) THREAD TAKE-UP LEVER COMPLETE
19 |37046 * | % | % 1| REATYT UM BEARING, S ; T-TAKE-UP
20 |37047 * | % | * 1 | KERT7YLT(K) BEARING, L : T-TAKE-UP
21 |37051 * | * | * e WASHER, THREAD TAKE-UP
22 60019 * | ® | * 1| RFEXZ THREAD TAKE-UP SUPPORT
gi g?gﬁé * | * * 1 fg?ﬁtf SUPPORT SCREW, M4X0.7 ; T/TAKE-UP
* | * | % 1 | XEXzHAC+H vk NUT, M4
25 37053 x| x| * 2 fﬂi?}:—lﬁ‘)b/QT'J.‘/f NEEDLE BEARING
33 gggg(z} * | % * 2 3{?;3'21')‘/) SUPPORT RING, ;: T/TAKE-UP
¥ | * * 1 |90REDSY CRANK, 90
28 |60023 * | * | * 1 |#EI50 (F) . NEEDLE BAR CRANK ROD ASSY
gg 233?7‘ x| *x | = 2 ﬁ’rﬁ’ﬁyo&? 12,4 BEARING
* | * * 1 |X#TEEY PIN, : T/TAKE-UP
31 |60116 * | x| % 1 fﬂt::muat SET SCREW, SOCKET (CP) M5X0.8 L=8
32 |60018 * | x| =% 1 fﬂtﬂ‘/%‘}’lb BUSHING, ;: T/TAKE-UP PIN
33 |60116 * | x| =% 1 | KFEAZLIE SET SCREW. SOCKET (CP) M5X0.8 L=8
34 |60043 * | x| =* 1 |#HEL B8 A2 L(ED BUSHING
35 |60081 * | * * 1 |$HEX B AR IL(EE) BUSHING, F
gg g&;ggzo * | * | * 2 ggiﬁ;ﬁgv&v— RING, THRUST
*x | * * 2 |3 = o COLLAR
38 27177 | %] % 2 |fHELXE#HHAT Rl BOLT, SOCKET M5X0.8 L=16
39 |90625 * | x| =* 2 |#HEX BEHS—EH LT v +—WASHER, SPRING 2-5
40 |NO122 * | * * 2 |$#1DP X 17 #22 NEEDLE, DPX17 (#22)
41 [60016C * | * * 1 | KfEtEvh THREAD TAKE-UP LEVER SET
42 |31110-A * | k| * 1 |#HaZEk BOLT, SOCKET M3X0.5 L=10

_1 O._




% BH4% /Presser foot mechanism




18z BH{% /Presser foot mechanism

4 %)
NO. | RS olB_ & |ue 2% DESCRIPTION
oA La 99
i ol R
PARTS NOI? T ¢ 8 v k|aTyY
1 |60161 * | *x * 1 [#Z EFERAZIL(A) BUSH, A : P-FOOT LIFTER SHAFT
2 |B148197 * | % * 1 |3 E(FEmA%L(B) BUSH, R : SPREADER SHAFT
3 |60162 * | ok * 1 [ EFEARILC) P-FOOT LIFTER SHAFT BUSH, C
4 |B146539 * | % * 1 |3 X EIFemA2)L(D) FEED SHAFT BUSH, L
5 |60055 * |k * 1 | BAEAIL BUSHING, ; P-BAR
6 (60116 * | * * 1 | EAZILLE SET SCREW, SOCKET (CP) M5X0.8 L=8
7 160069 * | ok * 1 [MARAEH TV PRESSER ADJUSTING DIAL
8 |60070 * | * * 1 |#A AR (48) PRESSER ADJUSTING PLATE ASSY
9 (60077 * | *x * 1 |BZAHHRITILL FELT, PRESSER ADJUSTING PLATE
10 {60076 * | * * 1 (ARG Y<IES PIN
11 11426 * | * * 1 |[RAAGY~IE g RETAINING RING, E7
12 |60156 * | * * 1 |0z EFEE ) P-FOOT LIFTER CONNECTION ASSY
13 |60157 * | % * 1 |3Z EFEE RS OIL WICK, 2X2X400L
14 160158 * | * * 1 |3z &S EDEY PIN
15 |28043 * | * * 1 |3z EfegE it SET SCREW, SOCKET (CP) M6X1.0 L=10
16 [60053 * | * * 1 |4z PRESSER BAR, OUTER
17 |60074 * | * * 1 |z EXTY T SHAFT, PRESSER BAR SPRING
18 |60073 * | * * 1 |[BRELTYT%(F) SPRING SUPPORT, D
19 |60075 * | % * 1 |BAEXT)Y PRESSER SPRING
20 |60071 * | % * 1 |BREXTYLEHS5— COLLAR
21 |60072 * | % * 1 |REATYS (L) SPRING SUPPORT, U
22 119060 * | * * 2 |BIREXTYTEA TS EPIN, SPRING 3X8
23 131094 * | * * 1 |[$BZEZTY T8It DG RETAINING RING, E5
24 60155 * | * * 1 A LiTER PRESSER BAR, LIFTER SHAFT
25 |B146581 * | % * 2 |IRz EFEhS— SET SCREW COLLAR
26 |B014760 * | * * 2 WA EFEHZ—1ERE SET SCREW, SOCKET SM5.95X28 L=6
27 160380 * | * * 1 |BREFE (L) KNEE LIFTER ARM, U
28 |28031 * | * * 1 | LEITE( B4l BOLT, SOCKET M6X1.0 L=14
29 |60163 * | * * 1 A EFBR(E)RTIYLY SPRING
30 160378 % | * * 1 |REFEEEGD) K-LIFTER CONNECTING BAR ASSY
31 |60378-01 x| * * 1 |BEETFEERS |KNEE LIFTER CONNECTING BAR
32 30203 * | * * 2 |Jat— LINK BALL
33 |11412 * | % * 2 |UooR—ILFuk NUT
34 |28578 * | % * 2 |EYEFEHETYvy— WASHER, SPRING 206
35 |60165 - * | * * 1 [IBZEFHLB) PRESSER BAR LIFTER CAM, B
36 [34323 * | * * 1 IR EFALRERE BOLT, SOCKET M5X0.8 L=18
37 |60164 T * 1 |z ElFALW PRESSER BAR LIFTER CAM, A
38 60170 ¥ | ok * 1 | EFHLAERL SHOULDER SCREW, SM15/64X28
39 |B025060 * | % * 1 Bz EFHLA)TvI —(1) |WASHER, PLAIN L6
40 | 8047 * | * * 1 |z EFHLAILEET v v— |[WASHER, WAVE 8
41 |34025-B * | % * 1 [#HE EFHLA TV y—(2) |WASHER, PLAIN L8
42 |60166 * | * * 1 |$8z (i PRESSER LIFTER BAR
43 11430 * | * * 1 |3z EFHEEEY LEVER GRIP
44 |60379C * | * * 1 |BRLE T8GR KNEE LIFTER SHAFT ASSY
45 |60379 * | * * 1 |BRETés KNEE LIFTER SHAFT
46 |BS16290 * | * * 1 |BLEFEE NEEDLE ROLLER, 4X19.8
47 |28208 * | * * 1 |EY EFElhk Adf RETAINING RING, E10
48 |60381 x| * * 1 [BRLTFB(TF) KNEE LIFTER ARM, D
49 (34323 x| * * 1 |EY EFBR(T)&ERL BOLT, SOCKET M5X0.8 L=18
50 |30804 o * 1 |EY EFBR(T) v NUT, M6
51 |60159 * | * * 1 ||z EFEY NEEDLE ROLLER, 5X29.8
52 |30804 * | * * 2 [BRIAH A AVYILFvk NUT, M6

_1 2._




1%Y 8% /Feed mechanism
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1E Y EH{%/Feed mechanism

A 17}
NO. | BEES olb_ . o|mm X DESGRIPTION
Jodl5a99
nagzras
PARTS NO.IF? ¥IT ¥¢ 8% & | QTY
1 |60186 * | * * 1 [EYHEESHT A VIL(E) FEED ADJUSTING DIAL, U
2 |BS38284 * | * * 1 [FEYSHERC ADJUSTING SCREW
3 [10812 * | * # 1 [F4¥)LiEfal SCREW, SM3/16X28 L=19
4 |B142746 * | * * 1 |54V ILTuS v— SUPPORT PLATE
5 |18420 * | * * 1 oYy O RING, 10
6 |B145502 * | * * 1 |44 ¥FILEY POSITIONING PIN
7 |B100328 * | * * 1 |FAvILERTY Y SPRING, COMPRESSION
8 |60187 - | - * 1 [FEYERES A VIL(F) FEED ADJUSTING DIAL, D
9 |BS38284 = | = * 1 |EYEHERC ADJUSTING SCREW
10 |10812 -1 - * 1 |[F4¥ILIE SCREW, SM3/16X28 L=19
11 |B142746 - | - * 1 [FAVY LTy e— SUPPORT PLATE
12 |18420 -1 - * 1 |y 0 RING, 11
13 |B145502 - - * 1 [FA4VILEY POSITIONING PIN
14 |B100328 -] - * 1 | FAYIEZRTYY SPRING, COMPRESSION
15 60192 ol * 1 |ZEYRE A —E) CYLINDER ASSY
16 |60192-01 -1 - * 1 | EVERE YT — CYLINDER
17 |60192-02 | - | - * 1 |f#F JOINT
18 |60192-03 | - | - * 1 | ALy — SILENCER
19 {60198 - - * 1 |PCRT7—Fa1—7 AIR TUBE, 4X2.5X690L
20 |31021 -1 - * 2 |EYREESH YA —1E BOLT, SOCKET M6X1.0 L=16
21 |28578 - - * 2 |BYREEHF—T vy r— |WASHER, SPRING 2-6
22 |28058 =1 = * 1 |FEYRE 5 —KiERC BOLT, SOCKET M6X1.0 L=12
23 |30804 -1 - * 1 [FEYFASHY S —F vk NUT, 3 M6
24 160191 * | * * 1 [ZYHATH) 5 —IR SETTING PLATE, PC-CYLINDER
25 [18065 * | * * 4 |FEYFRE IS HRIE BOLT, SOCKET M5X0.8 L=14
26 190625 * | % * 4 |FYREB YT kT v — |WASHER, SPRING 2-5
27 |60340C * | *x * 1 |1wh oS —tyh BACK CYLINDER ASSY
28 |60346C * | % * 1 [BEL—ILEEL) GUIDE RAIL ASSY, L
29 |60346C * | * * 1 |BEL—ILER) GUIDE RAIL ASSY, R
30 |27177 * | * * 4 |BEL—ILLE BOLT, SOCKET M5X0.8 L=16
31 |90625 * | % ® 4 |1BEL—NLIETYv— WASHER, SPRING 2-5
32 |60347 * | * * 1 YA —ABEEY . NEEDLE ROLLER, 7X22.4
34 60350 * | * * 1 |1\wo T —EREY CYLINDER GUIDE PIN, B
35 |60230 * | * * 1 |EBERERTYY SPRING
36 |60213 - * | % A+ 1 |[N\wh S —FERE IR SET SCREW, SOCKET (FT) M10X1.5 L=10
37 |60341 * | % * 1 S99 8 —F 4L —Iu(#)  |OIL SEAL (BACK)
38 (60212 * | * * 1 |1Swssyu s —F A IL— LB |OIL SEAL (FRONT)
39 |60188 * | * * 1 |EYEEESE FEED ADJUSTMENT ARM
40 |60189 * | * * 1 | EYREERE PIN
41 (27172 * | * * 1 | EVHEEEE 1L SET SCREW. SOCKET (FT) M6X1.0 L=8
42 160190 * | * * 1 [EYHAESBRAT Y SPRING
43 160194C * | * * 1 | EYVRES=5FEEE) FEED ADJUSTING LEVER ASSY
44 160194 * | * * 1 |EVREESE FEED ADJUSTING LEVER
45 160195 * | * * 1 | RYEREESFEEY NEEDLE ROLLER, 6X25
46 [60115 o * 1 |EYREERE LINK PIN, 8
47 118028 * | * * 2 |FEYTAEELHFEE AL SET SCREW, SOCKET (CP) M5X0.8 L=5
48 37008 * | * * 1 |EYSRESESERDHHL SCREW, M5X0.8 L=25
49 60196 * | * * 1 | FEYEREERS FEED ADJUSTING CONNECTION
50 |60348 * | % * 1 [\us oS —12 5% CONNECTING BLOCK, B-CYLINDER
51 |60351 * | * * 1 |1R\wo o8 —125F1E BOLT, M6X1.0 L=25
52 160349 * | * * 1 |y —=5FEE 4l |PIN SCREW, M6X1.0
53 160342 * | * * (BN VAT, AW o Sl Wis ) SPRING
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HZz FIFBY{% /Presser foot lifter mechanism
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X _EITE81%/Presser foot lifter mechanism

L2 »

NO. | HEES e S% DESGRIPTION
] (& ! A R A
ol ol
PARTS NO.|? 9T e 8 ¥ &|aTY

1 160120 * | % * 1| B F e EnEm A% )L (FD) UD-ADJUSTING SHAFT BUSH, F
2 (60081 * | % * 1 | ET=lEaA%L(E) BUSHING, F
3 (60126 * | * * 1 |CDHE AL DIAL, CD
4 60127 * | * * 1 |CDEAVILAL DIAL CAM, CD
5 |60128 * | * * 1 |[CDHEAVILEY DIAL PIN, CD
6 | 1917 * | * * 1 |CDEAYILERT) Y SPRING, A
7 | 1392 * | * * 1 [CDEAYVILERL SET SCREW, (CP) SM11/64X40 L=6.5
8 (60107 * | * * 1 [ETFERERHES SUPPORT PIN
9 (60116 * | * * 1 |[ETFTEVHRERHTE L SET SCREW, SOCKET (CP) M5X0.8 L=8
10 |60098 * | * * 1 | L T=FEHE (8 ADJUSTING BRACKET ASSY, UD
11 {60103 * | ok * 1 | ETFTEHREGE ADJUSTING BRACKET, UD
12 60109 * | * * 1 | L FREAHEHS— ADJUSTING BRACKET COLLAR, UD
13 (30066 * | * * 1 | EFEHRTEHS—1ERL BOLT, SOCKET M5X0.8 L=12
14 [90625 * | * * 1 | ETFEHEEENS—IET v vy— |WASHER, SPRING 2-5
15 28563 * | * * 1 | ETFTEHEBER by I— BOLT, SOCKET M5X0.8 L=8
16 |90625 * | * * 1 | ZRbyS—T v p— WASHER, SPRING 2-5
17 |60114 * | * * 2 |FREiEY 2B LINK ASSY, B
18 60115 * | * * 2 |FREEY 2B LINK PIN, B
19 127170 * | % * 2 |HEEY92BEIE SET SCREW, SOCKET (CP) M5X0.8 L=6
20 (60099 * [ *® * 1 |z EThLA INNER PRESSER CAM, UD
21 |27172 * | % * 2 |hiBZ ETFALIE SET SCREW, SOCKET (CP) M6X1.0 L=8
22 |60101 * | % * 1 PRz ETFOVE INNER PRESSER ROD, UD
23 160100 * | * * 1 [PRAETFTOYERFTYLY NEEDLE BEARING
24 |60113 * | * * 1 |FAFgEYL 5 LINK, A
25 |60102 * | % * 1 | FOoukEy ROD PIN, US
26 |60083 * | * * 1 |5 F CONNECTING LEVER
27 34323 * | * * 1 |EEESsEHESRC BOLT, SOCKET M5X0.8 L=18
28 |60084 * | % * 1 |H#i=oFEE PIN
29 27170 * | *x * 2 | ETFEHREGSL SET SCREW, SOCKET (CP) M5X0.8 L=6
30 |60106 * | * * 2 | L TFEREE#HHT— COLLAR, UD ADJUST-SHAFT
31 [18028 * | % * 2 | L TFEHREEHAS—IE SET SCREW, SOCKET (CP) M5X0.8 L=5
32 |60129 * | * * 1 |CD#EHEZHFEED CONNECTING LEVER ASSY, CD
33 |60129-01 * | % * 1 |CDEHESFE CONNECTING LEVER, CD
34 |60129-0 * | * * 1 |CDE#HEEHFEE PIN, CD
35 |28076 - * | * E 1 |CD#EfEZHdFERDHIL BOLT, SOCKET M6X1.0 L=18
36 |60122 % | * % 1 B2 ETEHEEH ADJUSTING SHAFT, UD
37 |60117 * | * * 1 | Ay — SR SUPPORT PLATE, STOPPER
38 |31092 * | * * 2 | AbyA—iR 2t BOLT, SOCKET M4X0.7 L=12
39 |31208 * | * 2 |27y r— WASHER, SPRING 2-4
40 {17059 * | * * 1 | RTYTZHRL SUPPORT SCREW M5X0.8 L=10
41 |60077 * | * * 1 |[ETFEU#RAEL7TILE FELT, PRESSER ADJUSTING PLATE
42 (60130 * | *x * 1 [CDSP#HIHERL SPRING HOOK
43 |60152 % | * * 1 |CDSP#E LT vk NUT, M8
44 (60125 -] - * 1 [CDARTY S B SPRING, B
45 160502 x| * = 1 |CDRFY5C SPRING, C
46 |18349 * | * = 2 [CDYYuA—ib7ug BOLT, SOCKET M3X6
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B _+HEEB{Z (-CD)/Alternating presser foot lifter mechanism(-CD)




k4

X H F FEERF(-CD)/Alternating presser foot lifter mechanism (-CD)

4 w
NO. | mEEe olE_  &lus RES DESCRIPTION
do 35599
ol e
PARTS NO.[T T S * 6 9 &{QTY
1 38136 ) * 1 |mFoat—2—1k SET SCREW, SOCKET (CP) M4X0.7 L=4
2 160124 -1 - * 1 |RTFoat—2—H—7 1Y% POTENTIOMETER ASSY
3 60132 = = * 1 |RFo i ai—2—EitiR SETTING PLATE, POT-METER
4 (60204 - | - * 1 |[RFoat—a—E iRt BOLT, SOCKET M4X0.7 L=6
5 [31207 - - * 1 |RTFoiai—2—E iRt 792 +{WASHER, PLAIN M 4
6 [60123 - | - * 1 |CDI YA —(FR) CYLINDER ASSY
7 160123-01 - | - * 1 |CDIY T — CYLINDER
8 |60123-02 | - | - * Ik ES JOINT
9 |60123-03 | - | - * 1 |HALY— SILENCER
10 |60123-04 | - | - * 2 |lcDYY A —ik BOLT, SOCKET M3X0.5 L=45
11 |60121 -] - * 1 |cDV T —RATF7—F1—7 AIR TUBE, 4X2.5X850L
12 |60131 -] - * 1 |[—WFvoiL KNUCKLE
13 |38975-03 -1 - * 1 |axo%5h:3—3P) CONNECTOR COVER (3P)
14 (38976-08 | - | - * 1 |3axo43P) CONNECTOR (3P)
15 |30187 -l - * 3 |axv3Ey PIN CONTACT
16 |60542C -1 - * 1 |RFooat—a—tyk POTENTIOMETER COMPLETE

4991\ 8{%(-BT)/Quick reverse mechanism (-BT)

4 »
w (=} =]
NO.| MRBS " IE}—]\ 5 '8 e mf DESCRIPTION
| (& J| PO B
adzOZ7og
PARTS NO.[? SI? ¥l 68 ¥ &|QTY
1 [60207 -1 - * 1 |BTEE (F8) CYLINDER CONNECTION ASSY
2 |B100511 -1 - * LI VAT 1 DA :: B 10 SCREW, SM4.76X32 L=6.5
3 |B149094 - | - * 1 |BTE&EHS- STUD, ;S-LEVER
4 |BS01304 -| - * 1 |BTEFEFHDHHRC SCREW, SM6.35X28 L=18
5 |B149095 _ * 1 |BTEEES WASHER, PLAIN 6
6 [60205 - | - * 1 BT UA—(EH) CYLINDER ASSY
7 |60205-01 - - * 1 BT A — CYLINDER
8 |60192-02 | - | - * 1 (@ JOINT
9 |60123-03 - | - * 1 ALy — SILENCER
10 |60202 -1 - * 1 |[BTHZ7—Fa1—7 AIR TUBE, 4X2.5X720L
11 160206 -1 - * 1 BT S —E{THR SETTING PLATE, CYLINDER
12 35034 - - * 2 |IBT YA —1k BOLT, SOCKET M6X1.0 L=20
13 |28578 - | - * 2 |IBTA—1lt Tyl v— WASHER, SPRING 2-6
14 |60209 - | - * 1 |ZWiFvo KNUCKLE
15 |30804 -1 * 1 |[ZWHusIL+vbk NUT, 3 M6
16 (18065 = * 3 |BT U A —H4HiRIE BOLT, SOCKET M5X0.8 L=14
17 |90625 -1 - * 3 |IBTL U —2iE D wi v— WASHER, SPRING 2-5
18 (30715 -] - * 1 |ZluFyo ey COUPLING PIN
19 | 4839 ] = * 2 | ZliuonE kg RETAINING RING, E4

__1 8_




+3XYRS{% /Upper feed mechanism
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E3EXYBH{%/Upper feed mechanism

A n
NO. | BRES olf_ L alme L DESCRIPTION
JoJbe 99
DEmgzrad
PARTS NO.[T 9P |26 ¥ & ]| QTYy
1 160081 * | * * 1 |EshA%L (Fif) BUSHING, F
2 160082 * | * * 1 |HEEh AL ($8) BUSHING, B
3 [60106 * | * * 2 |H#EEHS— COLLAR, UD ADJUST-SHAFT
4 (18028 * | ok * 2 |[HEEHS—1E SET SCREW, SOCKET (CP) M5X0.8 L=5
5 160078 * | % * 1 |HEghRAR D SPONGE
6 |60080C * | * * 1 |1EEh(48) SHAFT ASSY
7 |60080 * | % * 1 |8 SHAFT
8 (31092 * | * * 1 |HE#EFERl BOLT, SOCKET M4X0.7 L=12
9 |B104450 * | * * 1 |HE#ET Lis RUBBER CAP, 8
10 |60057 * | * * 1 |&EHE CONNECTING PIN
11 160528 * | * * 1 sk OIL WICK, 4X4X235L
12 60068 * | * * 1 |Fa—THAE(A) TUBE GUIDE
13 |60064 * | % * 1 |Fa—THAFLL BOLT, SOCKET M3X0.5 L=5
14 |60066 o * 1 |g LEATHER
15 18349 * | * * 1 |gik BOLT, SOCKET M3X0.5 L=6
16 |60483 * | * * 1 |z Ty r— WASHER, SQUARE 10X12X1
17 |60065 * | % * 1 |E-XEHE CONNECTION
18 |60059 * | % * 1 |ExiEm STOPPER CLAW
19 |60060 * | % * 1 |IRESIR PRESSER CONNECTION PLATE
20 |60056 * | * * 1 |z EES PRESSER BAR CONNECTION
21 |60059 * | * * 1 |E2 ik STOPPER CLAW
22 |60064 * | * * 1 |E ikt BOLT, SOCKET M3X0.5 L=5
23 |60056 * | % * 1 [HAEEEE PRESSER BAR CONNECTION
24 160059 % | * * 2 |EvEm STOPPER CLAW
25 |60064 x| * * 1 |E bk BOLT, SOCKET M3X0.5 L=5
26 |60057 % | * * 3 |HAEELZEE CONNECTING PIN
27 |60058 * | % * 3 R EESEVMS OIL WICK, 2X2X50L
28 |60094 x| * * 1 |BEsmE=——n (T OIL TUBE, 5X3X75L
29 |BS51277 x| % * 2 |#ETILE FELT
30 |BS51803 * | *x * 1 |k FELT
31 |60079 * | * * 1 |#dhT Lt B RUBBER CAP
32 |60086 * | * *® 1 |[HB#EmS OIL WICK, 2X2X80L
33 60096 * | * # 1 |fdh b E&#HE OIL WICK, 2X2X20L
34 (60063 * | ok * 1 |IRh I EE SHAFT, SLIDE BLOCK
35 (60050 - * | * * 1 |z VIBRATING PRESSER BAR
36 |60062 * | *x * 1 {RhitAE GUIDE SLIDE BLOCK
37 |8145-03 * | *x # 2 |IEhitfaE&#IEHER RETAINING RING, EXTERNAL 4
38 |60061 * | * * 1 |[HEhibiR STEADY PLATE
39 |37136 * | % * 2 |RhibiRik SCREW, M5X0.8 L=10
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LU EHES{% /Feed shaft mechanism




1%V ElBE{%/Feed shaft mechanism

4 1)
NO. | HRES ofb . blmE L E DESCRIPTION
a0 3 Ha 99
aln ooy
PARTS NO.|F ST S[® &% k| QTY
1 |60081 * | * * 1 [EVEAZ)IL (F) BUSHING, F
2 160081 * | % * 1 | ETFEA2ILGED BUSHING, F
3 |60322 * | * * 1 |EYEAZ)L () FEED SHAFT BUSHING
4 (60320 * | * * 1 [ ETFeEmARIL () UD-SHAFT BUSHING, B
5 160321 ¥ | * 1 |ERYEARIL () FEED SHAFT BUSHING, B
6 160324 * | * * 1 [EYiaA AL —IL3EDD OIL SEAL
7 |60324 o # 1 | ETFEA I —IL OIL SEAL
8 [60331 * | * * 1 [EVEF AL —IL(E) OIL SEAL
9 60313 | * * 1 |#EYih FEED SHAFT
10 |BS12718 * | * * 1 |FEUETILE CHEMICAL FELT
11 |B116920 S * 1 | FEYET v e— RING, THRUST
12 {60310C * | * * 1 |FEYEHEE FEED BRACKET SET
13 |60316 * | * 1 |ZEYE FEED ARM
14 |31021 * | * * 2 EYBERL BOLT, SOCKET M6X1.0 L=16
15 160310 * | * * 1 [FEYEEEAD FEED BRACKET ASSY
16 31094 * | * * 2 [FEYLTEE ILEOHEH RETAINING RING, E5
17 [60308 * | * * 2 [EYETFEZETvv— WASHER, PLAIN
18 |60330 * | * * 1 |EYBE 1k SET SCREW, SOCKET (CP) M5X0.7 L=4
19 160311 * | % * 1 | EYBEY PIN
20 (31094 o * 1 |ZEYBE b ehER RETAINING RING, E5
21 (60308 * | % * 2 |FEYETEDETvr— WASHER, PLAIN
22 160373 * | * * 1 [FEYBEY Eo—ILaT OIL TUBE, 5X3X200L
23 |60312 * | * * 1 |BYBE OIL WICK, 4X4X300L
24 |0148-F * | * * 1 |EYBIE =—N /84T 7x)Lk |FELT, 3X18
25 115087 * | * * 1 |[Eo— (7] TUBE SUPPORT, A
26 |60204 * | * * 1 |Eo—L(FH#z 1k BOLT, SOCKET M4X0.7 L=6
27 60317 * | * * 1 |EYETFELZEEAD FEED CONNECTING ARM ASSY, UD
28 |60317-01 * | * * 1 |ZEYETFESE FEED CONNECTING ARM, UD
29 |60310-02 * | * * 1 |EYLETFESFEEY PIN
30 31094 * | * * 2 |EYETFESFEE LSO RETAINING RING, E5
31 |60308 * | % * 2 |EYETFESAEIVv— WASHER, PLAIN
32 |28068 x| * * 1 [ELETFELEEFARL BOLT, SOCKET M5X0.8 L=20
33 |60333 * | ok * 1 [FEYEEEmE OIL WICK, 2X2X110L
34 |60318 * | * * 1 |ZEYETYI () FEED LINK ASSY, UD
35 60079 - * | * * 1 |ZEYET LR RUBBER CAP
36 |60339C * | * * 1 | FREYEFOVFGEE) LOWER FEED CONNEGTING ROD SET
37 (60343 * | * * 1 [2\wH s sk BACK CYLINDER CONNECTION
38 [60339 * | * + 1 | FEYESDVREEE) CONNECTING ROD ASSY, L-FEED
39 (60315 * | * * 1 | Ehpe FEED SHAFT ARM
40 |28058 * | * * 1 [EYEhPesEtal BOLT, SOCKET M6X1.0 L=12
41 160338 * | * * 1 | FEYESEE PIN
42 (31094 * | * * 2 | FHEYEFEE LD RETAINING RING, E5
43 |60308 * | * * 2 | FTRYEFE Ty v— WASHER, PLAIN
44 160337 * | * * 1 | FZEYHL LOWER FEED CAM
45 27172 * | * * 2 | FEYHAL SET SCREW, SOCKET (CP) M6X1.0 L=8
46 (60314 * | * * 1 |EVEEHER RETAINING RING, E12
47 (60106 * | * * 1 [EY&sHhS5— COLLAR, UD ADJUST-SHAFT
48 |18028 * | * * 1 |EVEh>—I1k SET SCREW, SOCKET (CP) M5X0.8 L=5
49 |60319 * | * * 1 | ETF#h SHAFT, UD
50 |BS12718 * | * * 1 | ET&#7T)Lk CHEMICAL FELT
51 |60106 * | * * 2 | ETEHhT— COLLAR, UD ADJUST-SHAFT
52 18028 * | * * 2 | L T#Ah5—ik SET SCREW, SOCKET (CP) M5X0.8 L=5
53 |B104450 * | * * 1 | ETF#T Ltz RUBBER CAP
54 (60336C * | * * 1 |FEYLETFTOVEGER) FEED ROD ASSY, UD
55 |60335 * | % * 1 | FEYETHL FEED CAM, UD
56 |35999 * | * * 2 |EYETAHLIE SET SCREW. SOCKET (CP) M6X1.0 L=6
57 (60336 * | * * 1 |EYETOVE FEED ROD, UD o
58 60315 * | * * 1 |k TEhb FEED SHAFT ARM
59 (28058 ® | * * 1 | ETEpiERlL BOLT, SOCKET M6X1.0 L=12
60 |60338 | * * 2 |EYEFOVYFEY PIN :
61 31094 * | * * 4 | ETFEYFE LAk RETAINING RING, E5
62 |60308 | * * 4 | EFAYETv v— WASHER, PLAIN
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AREMZAI TR (1KE, 2KE )

Rotary hook shaft timinng mechanism (single needle, two needle: right)

&

5

<28 > C<AKE > :
<{two needle>  <single needle> L
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NYEIAIV T BBIRAKE, 2K$t:H)

Rotary hook shaft timing mechanism (single needle, two needle: right)

w L72]
NO.| mEEe ol &, &luz R % DESCRIPTION
1ol a6 F|87
Jlo|(Jdloldalg =2
Dl |@M|o|mb |l
PARTS NO| P | RIS T &[5 &]|aTy
1 |60242 | k| *| % | * * | 1 [hvxE HORIZONTAL HOOK BASE, R
2 |60295 £k k| *] * * 1 |EEBAREHARIL(L) BUSHING, U
3 |60533 | k| k| *] * * 1 |h=LtE/ 147 DRAIN PIPE
4 [BS07333 | #|#|*]|*x]| =* * | 1 |[A—TFF—FB4F PIPE, 4
5 |60267 * x| x| %] * * 1 | F8#AT7TUT(ER) BALL BEARING
6 |60243 IEIEIES BE * | 1 | FEEDA L —IL OIL SEAL
7 (60259 k| x| *] * * 1 |A~EIEHER RETAINING RING, INTERNAL C26
8 60262 £ *| x| * * | 2 |hIE<7YT BALL BEARING
9 160263 ®| kx| x| % | * [ 1 [F—TF—8RF7JT(LE) BEARING
10 |60277 | %] %] %] * * 1 |F—F+r—1E5E PIN
11 160272 £kl k] x| * * [ 1 |F—=TF—F2BEZ— 47 OIL TUBE, 5X3X30L
12 160285 ® %)% x| * ¥ [ 1 |A—TF—1HER OIL WICK, 2X2X60L
13 160253 k| k| k| %] * * 1 | A<k SHAFT, : H/HOOK
14 {60290 ]k ] x| %] * * | 1 |[A—TFF—wEv—0h) GEAR, S ; OP-SHAFT
15 118028 ® %] x| %] * * | 2 | —F+—#hEv—it SET SCREW, SOCKET (CP) M5X0.8 L=5
16 [60256 | k]| k| k]| * * 1 |h<EEv— () GEAR, S
17 |18028 ¥ k] %] %] * ¥ | 2 |AVEFv—(MiE SET SCREW, SOCKET (CP) M5X0.8 L=5
18 160262 k| k| x| * * | 1 |[F—=TF+—8AFTYLH(TF) BALL BEARING
19 [60258 k| x| | %] * * 1 |h<ihsET OIL PAN, ; H/HOOK SHAFT
20 |37509 ¥ x| %] x| * * | 2 |hvEHESTILE SCREW, M5X0.8 L=6
21 |60269 %] %] x| = * | 1 | F&#¥vr—E) LOWER SHAFT GEAR ASSY
22 {60270 w2 x]x| = | | 1 |Féggyv— WASHER
23 |60267 k| x| k| * * 1 | FT#A7Y5ED BALL BEARING
24 160264 #| k| *]*x] % * 1 | FTERRTITHRILE— LOWER SHAFT HOLDER, BR
25 60266 k[ k] k] k| * * 1 [ T#AFTYTRILT—0YT 0 RING
26 160243 * k|| = [ % | 1 |F@MAFTYLTHRILE—F AL —)L |OIL SEAL
27 |37229 #|x|x{*] = | * | 3 [F&#a<7Y5BLAL SET SCREW, SOCKET (CP) M4X0.7 L=5
28 |37210 *| x| & | x| * * | 3 [F#~A7YLTHRILA—1E SCREW, FLAT M4X0.7 L=6
29 |60271 x| %] %] % * 1 |h<xx&EHh7— COLLAR, H-HOOK
30 |28076 | k|| %] * * 1 |hvtah5—HHL BOLT, SOCKET M6X1.0 L=18
31 |60281 k] %] x| * ¥ | 1 |A—T+—8h OPENER SHAFT
32 |60282 x| x| x| * * | 1 |F—FF—shHE OIL WICK, 8X8X80L
33 |B142274 | )] %] * * 1 |#&mEFET L RUBBER CAP, 4.2
34 |60288 x| x|x| * | | 1 |[F—FF+—THERL—IL ADJUSTING GUIDE RAIL, OP
35 60278 klkl x| * | * | 1 [F—TF—FHEE ADJUSTING PIN, OPENER
36 |60291 w|l*#|*| x| * | = | 1 |F—TFFr—@gFxvry—15E) GEAR BASE ASSY, OP
37 (18420 k| %] x| x| % * 1 |A—TF+—#Fv—1rE80UT O RING, 10
38 (27170 k| %] x| * * | 2 |A—TF—#Xr—1&51t SET SCREW, SOCKET (CP) M5X0.8 L=6
39 |60251 x| x|*x|x| * | x| 2 |FA—T+r—wE=HEgnalt SET SCREW, SOCKET (CP) M3X0.5 L=5
40 160260 # k] x| %] % * 1 |hvEsE LUBRICATION SHAFT
41 |60246 x| x|x]x| = | = | 1 |phetemssy OIL TANK, H-HOOK BASE
42 160357 kx| k|x| % | * | 1 |HerE@MEIA(T PIPE
43 |18349 *| k| x| %] % * 1 |imiEERC BOLT, SOCKET M3X0.5 L=6
44 |60261 k|| %] * * 1 |hYESEAIL BUSHING, ; LUBRICATION SHAFT
45 |60255 %] %| %] =% * 1 |heLt BRI AL —IL OIL SEAL
46 |60244 %] %] %] * * 1 | hexE—kRvx SHEET PACKING
48 160279C ¥(x|%|x] * | * | 1 |F—TF—RFaED) SETTING BRACKET ASSY, OPENER
49 |60279 x| %] %] x| = * 1 |A—FF+—Hh&as SETTING BRACKET, OPENER
50 |60286 k| k] %] %] * * 1 | A—FF—B OPENING ARM
51 |60287 ®| x| *fx| * | * | 1 [A—TF—EE PIN
52 60276 * | x| *] %] % * 1 |REYy—2A—T+— OPENER, BC
53 | 4839 #*]x]%| = | x| 1 |[A—TF—1EBE LD RETAINING RING, E4
54 (37269 x|x|x| %] * | * | 2 |A—FF—HHEIL SCREW, M3X0.5 L=6
55 l60241-01 || *]*|*| = | = | 1 |hvx~A—H—(0.3) SPACER, 0.3 -:-seeeee +=03
55 [60241-02 | *| *| *| *%| = * 1 |h<eXR—H4—(04) SPACER, 0.4 «=txeeee t=04
55 16024103 || *|*|*]| * * | 1 |hvxRR—Y—(0.5) SPACER, 0.5 ++=+-++-- t=05
55 |60241-04 | * | *| *| *| * * 1 |[hIAR—4—(0.2) SPACER, 0.2 ++-++e+=- t=02
56 |60482 k| *| %] %] * * 1 A= ROTARY HOOK ASSY
57 |60536 #lx|+|*| = | = | 1 |HE> BOBBIN, 1.6
58 |38124 £#|x|x|x| * | * | 2 |[hvxELE BOLT, SOCKET, M6X1.0 L=25
59 |60252 x| %% %] « | x| 1 |[herEEEBEOHT— ECCENTRIC COLLAR
60 |60245 AR IEIEREE] * 1 |h=x81E79i v— WASHER
61 |60273 k| k]| %] * * 1 |A—TF+—HEE Bk OIL WICK, COTTON THREAD #0X50L
62 |27174 x| w|x] * * | 8 |lEHAL) BOLT, SOCKET, M4X0.7 L=10
63 [27174 x| -]x| -] * - | 1 [itHHl BOLT, SOCKET, M4X0.7 L=10
63 [38127 -|®x|-]*] = | = | 1 |[itdHRL BOLT, SOCKET, M4X0.7 L=16
64 160285 *| & | *]| x| * * 1 |FA—TFr—1 B8 HE OIL WICK, 2X2X65L




NI BER (2K & &)
Rotary hook shaft timing mechanism (two needle: left)
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NI T EROARE )
Rotary hook shaft timing mechanism (two needle: left)

w

NO. | meES ol & 4B e DESCRIPTION

gl a1 e

12|z

PARTSNO.| | 9| ¥k |QTY

1 |60600 * | * * 1 |A<xE HORIZONTAL HOOK BASE, R
2 160295 * | *x * 1 |BREIAREE A%)L(LE) BUSHING, U
3 60533 * | % * 1 |AvLxE 47 DRAIN PIPE
4 160267 * | x| % 1 | FEARTYL T () BALL BEARING
5 160243 * | % | % 1 | FERENDA AL —IL OIL SEAL
6 |60259 * | x| % 1 |H~dhisHig RETAINING RING, INTERNAL C26
7 160262 x| x| % 2 |FA—TF—ERTFYLHT(E.T) BEARING
8 |60603 * | % * 1 |h~xg~FYy BALL BEARING
9 |60602 | x| * 1 | F—FF—L8E PIN
10 |60253 * | % * 1 |h~Eh SHAFT, ; H/HOOK
11 {60290 * | x| x 1 | A—TFF—#Frv—0p) GEAR, S ; OP-SHAFT
12 |18028 ¥ | % | * 2 | F—TF—dFr—()E SET SCREW, SOCKET (CP) M5X0.8 L=5
13 60256 £ | x| * 1 |hvEEv—ph) GEAR, S
14 (18028 * | % * 2 | hTEFy—UhIiE SET SCREW, SOCKET (CP) M5X0.8 L=5
15 |60604 x| % | = 1 |hTERT7TYY BALL BEARING
16 |60258 * | % | = 1 |hYEhET OIL PAN, ; H/HOOK SHAFT
17 |37509 * | * * 2 |hYERRZ(TIE SCREW, M5X0.8 L=6
18 |60269 * | % * 1 | FTE#F+—#) LOWER SHAFT GEAR ASSY
19 |60270 x| | % 1 | FE#Tviv— WASHER
20 |60267 x| * * 1 | TF#A7YSTED BALL BEARING
21 |60264 | * * 1 | T8#ATUTRILE— LOWER SHAFT HOLDER, BR
22 |60266 * | * | * 1 | F8ARTYTRLT—0YYT O RING
23 |60243 * | % * 1 | FE#@ART7YTRILE—A 1L —JUOIL SEAL
24 37229 * | *x * 3 | TFEERTFTUSTHELAL SET SCREW, SOCKET (CP) M4X0.7 L=5
25 (37210 | x| * 3 | FERTYLTRILE —I1E SCREW, FLAT M4X0.7 L=6
26 |60271 * | % | * 1 | A<t E8Hh5— COLLAR, H-HOOK
27 128076 * | * * 1 |AxxEHT—HRL BOLT, SOCKET M6X1.0 L=18
28 60281 T A 1 | A—7+—i# OPENER SHAFT
29 |60282 * | % | * 1 |A—TFF—#a OIL WICK, 8X8X80L
30 |B142274 * | * * 1 ($5hEFdLE RUBBER CAP, 4.2
31 |60288 * | x| * 1 [FA—TF+—REERAL—IL ADJUSTING GUIDE RAIL, OP
32 |60278 * | % * 1 |[F—TF+—8REE ADJUSTING PIN, OPENER
33 [60291 * | % * 1 |A—TF+—8frv—1 &G0 GEAR BASE ASSY, OP
34 [18420 * | * * 1 | A—T+—Xvr—Lt 50T O RING, 10
35 (27170 - * | x| * 2 |[A—TFr—#¥ry—151 SET SCREW, SOCKET (CP) M5X0.8 L=6
36 |60251 * | * * 2 |A—TF—#scHERL SET SCREW, SOCKET (CP) M3X0.5 L=5
37 60260 * | * * 1 |hvEhtEE LUBRICATION SHAFT
38 (60601 * | x| * 1 (AR EBEY OIL TANK, H-HOOK BASE
39 |60357 * | % * 1 | AL EBREA 14T PIPE
40 |18349 * | * * 1 |hiRERLC BOLT, SOCKET M3X0.5 L=6
41 |60261 * | * * 1 |[HESEARIL BUSHING, :LUBRICATION SHAFT
42 |60255 * | % | * 1 (At EBEI TN —IL OIL SEAL
43 160244 * | x| % 1 |hAREE—kuFx SHEET PACKING
44 (27174 * | % | * 9 |hvtE&msro1E BOLT, SOCKET M4X0.7 L=10
45 160279C * | x| % 1 |A—TF—HE{tE (H) SETTING BRACKET ASSY, OPENER
46. 160279 x | * * 1 |A—TF+—BiEFE SETTING BRACKET, OPENER
47 160286 * | * * 1 |A—TFF+—Bi OPENING ARM
48 |60287 * | * * 1 |FA—T+—BE> PIN
49 |60276 x| % | * 1 [RELYy—RA—TF— OPENER, BC
50 | 4839 x| x| % 1 |[FA—TF+—1BE LD RETAINING RING, E4
51 37269 * | * * 2 (A—TF—EFsI1E SCREW, M3X0.5 L=6
52 [60241-01 * | *x * 1 |[ATAR—H—(03) SPACER, 0.3 r+eeeeeee t=0.3
52 |60241-02 x| % * 1 |[HTRARA—H—(0.4) SPACER, 0.4+« t=04
52 |60241-03 * | % | * 1 |ATARR—H—0.5) SPACER, 0.5 =+=++-+ t=05
52 |60241-04 * | x| = 1 |hTRR—H—0.2) SPACER, 0.2 ++eseeees t=02
53 |60482 * | * | =* 1 |h= ROTARY HOOK ASSY
54 160536 * | x| * 1 |#tte BOBBIN, 1.6
55 |38124 * | * * 2 |h<wxBLE BOLT, SOCKET, M6X1.0 L=25
56 |60252 * | % * 1 (AT ELEEREDLHT— ECCENTRIC COLLAR
57 60245 * | * * 1 |AXELETYv— WASHER
58 [60273 * | % * 1 |F—TF+—REBE SR OIL WICK, COTTON THREAD #0X50L
59 |60285 * | * * 1 |F—TF—xEE S OIL WICK, 2X2X65L :
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71 /Rotary hook complete
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$1< /Rotary hook complete

w [%]
NO. | HIRES o &l S lus X DESCRIPTION
MR E e
D|lo|D|o|laz|2r
PARTS NO. | I IR I Iv RIS k] o1y
1 |60482-04 |*|-|*|-| * | - | 1 |615H5EK NEEDLE GUARD
1 160482-04 | -|*|-|*| - | = 2 |HFER NEEDLE GUARD
2 |60482-12 |*|-|*|-| * | = | 3 |”HELWzEHRL SCREW
2 160482-12 | -|=*|-[*]| - | * | 6 |”NEWIEFEHRALC SCREW
3 |60482-13 | *|-[*|-| = | - | 1 |4SEeHEHHRE SCREW, SOCKET M3X6
3 |60482-13 | -|*|-| x| - | = 2 | HTFEHREHHRE SGREW, SOCKET M3X6
4 |60482-14 k| =] *]| -] * - 1 |FAFIEHR TENSION SPRING
4 |60482-14 | -|*|-|*]| - | = | 2 |[BFILHh TENSION SPRING
5 |60482-15 [ *|-|*|-| * | - | 1 |[FFIEERERLC ADJUSTMENT SCREW, FLAT
5 |60482-15 |-|*|-|*| - | = | 2 |[FAFIEhIASHLL ADJUSTMENT SCREW, FLAT
6 |60482-16 |*|-|*|-| = | - | 1 |BFIF0tEHAC SCREW, FLAT
6 [60482-16 | -|=*|-|*| - | * | 2 |BFILhiEHAL SCREW, FLAT
7 |60482-17 | *|-|[*|-| * | - | 2 |#ELHRC SET SCREW, SOCKET
7 leoag2-17 |- *|=|*| - | * | 4 |4FiEHHhl - SET SCREW, SOCKET
8 |60482-18 |[*|-[=*|-| = | - | 1 [hEFAEHHRC ADJUSTMENT SCREW, SOCKET
8 |60482-18 |-|=*|-|*]| - | * | 2 |HmERHHL ADJUSTMENT SCREW, SOCKET
9 |60482-20 |*|-|=*|-| * | - | 1 |Z&fhikiE4 SPRING, ANTI-SPIN
9 |60482-20 |-|=*|-|*| - | * | 2 |Z=#pHitiEh SPRING. ANTI-SPIN
10 |60482-22 |*|-|=*|-| = | - | 1 |:HE[AEHITL ADJUSTING RUBBER, OIL
10 |60482-22 | -|=*|-|=*| - | * | 2 |HMEFHITL ADJUSTING RUBBER, OIL
11 |60482-24 || -|*|-| = | - | 1 |#HFEeHEAHHRL SCREW, SOCKET M3X6 W/SEAL
11 |60482-24 | -|*|-|*| - | = | 2 [HFEHAHHRL SCREW, SOCKET M3X6 W/SEAL
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TEE{%/Lower shaft mechanism




TEEH{%/Lower shaft mechanism

w w
NO. | meBe ol &, &|us BE DESCRIPTION
MESEIEMER
M| |M||mb |
PARTS NO. | P |21 P 6| v &| ary
1 |60328 ¥ x| *|*| * | * | 1 |FemmiAz/L BUSHING, F :L-SHAFT
2 |BS07333 w x| x|*]| * | = | 1 |FEARIJLGED AT PIPE, 4
3 |60326 £ ||| x| * 1 | FEhA 1L — L@ OIL SEAL
4 160368 s |kl [%| « | * [ 1 [TFEHAZIL($8) BUSHING, B :L-SHAFT
5 (60327 x| *| x| % | * 1 [F#EhA AL —IL () OIL SEAL
6 |60268 T I e I R 1 | FHhEE LOWER SHAFT
6 [60605 x| =] -] x| 1 |TéhsiE LOWER SHAFT
7 |60329 w|*|*x|%| * | % | 1 | FE#@EF(35)4 LOWER SHAFT COUPLING ASSY
8 |60329-03 | *|*|*|*]| =* * 1 |”_RY—7 SLEEVE
9 160332 x| x| x| % | x| 2 |Fa#geFEib) BOLT, SOCKET M6X0.75 L=10
10 |37027 k|| x| x| % | 2 | FTE#EFILB) SET SCREW, SOCKET M6X0.75 L=8
11 |60325 x| « | % | 1 | FE#hR) LOWER SHAFT, B
12 |B144875 x| xx| x| x| 1 |[#@Hao PLUNGER
13 |BS38268 | # |+ |*x|+]| * | * | 1 |B@maozxTYy SPRING, COMPRESSION
14 |BS38442 | #|=*|*|*| = | * | 1 |[#idho0ik4l SCREW, SM6.35X40 L=5
15 |60369 kx| x| x| * 1 | FRILNT—Y— () BELT PULLEY ASSY, LOWER
16 [10615 x|+ [ * | 1 | FF—U—KiLh SPRING, LOCK LEVER
17 |10616 w k] k| x| % | * 1 | F7—Uy—#% LOCK LEVER
18 [10617 * k] #]x] * | * 1 | FF—U—hi RATCHET
19 |10618 x| kx| %] % | * 1 | FF—y—EsE CONNECTING LINK
20 |10620 ¥{*x|*|%| | = | 1 [FF—u—"Yr> PIN, COTTER
21 10614 ¥ *|*|[ % | * | 1 |FT—U—mITREKEE |SHAFT, SPRING
22 (10613 #lx|xlx| = | = | 1 |FF—U—2 LOCK LEVER SHAFT
23 |27170 ¥ *|x[ x| * | 2 | FANLT—)—1E SET SCREW, SOCKET (CP) M5X0.8 L=6
24 110619 # x| x| %] = | * 1 | FF7—U—2FYy SPRING
25 [60370 x|kl x| x| x| 1 | FRULT—y—FiE BELT SHAFT, LOWER
26 |37026 #| x| xf x| x| * | 1 [FNILRSELA) SET SCREW, SOCKET (CN) M6X0.75 L=8
27 |37185 x|l xlx| =] % | 1 | FRIKSELEB) SET SCREW, SOCKET (CP) M6X0.75 L=6
28 |28043 [ x|*] % | = | 1 | TFeEA2ILGENDL SET SCREW, SOCKET (CP) M6X1.0 L=10
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fam - E BB R (1 K ET) /Lubrication (single needle)

I
NO. | BfGES : i % DESCRIPTION
g 1S ég
m fas] m !
PARTSNO.| | | ®8 |[aTY
1 |60157 * | * * 2 [CDAZILER OIL WICK, 2X2X400L
2 160089 * | % * 1 (B4 7 OIL PIPE
3 |B142274 * | % * 1 |$5mEFaLE RUBBER CAP, 4.2
4 160088 * | % * 1 |RSEA OIL WICK SUPPORT
5 |28563 x| * * 1 ESIRA AL BOLT, SOCKET M5X0.8 L=8
6 [60033 * | * 1 |#HELXETTILE FELT
7 |60006 * | % * 1 |7—L7I)LH(B) FELT, B
8 |60005 * | * * 1 | 7—LZITILHA) FELT, A
9 |60157 * | * * 3 |[$HELBE ARV B OIL WICK, 2X2X400L
10 |60093 * | * * 1 |[7—LiSHEYE=_—IL/3(T(B) |OIL TUBE, 7X5X210L
11 |60097 * | * * 1 | 7—LiGHREY M OIL WICK, 2X250L
12 |30750 * | * * 1 |&EE/ AR CABLE TIE
13 60035 * | * * 1 |fHEL ESHBEYE=Z—IL/31F  |OIL TUBE, 7X5X510L
14 |60036 * | * * 1 |$HEX S BBEREY S OIL WICK, 8X8X620L
15 |60092 * | * * 1 | 7—LEARYEZ—IL/S17(A)  |OIL TUBE, 7X5X560L
16 |60087 * | *x * 1 HRELAAT PIPE
17 |BS14189 * | % * 1 |&6hE#EF TERMINAL
18 |60366 * | * * 1 |#8HgEFE——)L (T OIL TUBE, 5X3X185L
19 |B142274 * | % * 1 |[$hftFET LR RUBBER CAP, 4.2
20 |60118 * | * * 1 | EFEFASGAEE=—NL(T OIL TUBE, 5X3X150L
21 |60119 * | * * 1 | EFESRHE/RS OIL WICK, 2X2X220L
22 | 0148-E * | * * 1 |feREEFTIILE FELT. 3X25
23 |30022-A * | * * 1 |#8m A TiRA CABLE CLAMP
24 60105 * | * * 1 | ETF=HREEI7TIILE FELT, UD ADJUST. BRACKET
25 160104 * | * * 1 | EFERHEIINMEZ FELT SUPPORT
26 [37136 * | * * 1 | ETFEAHTEIILMRZ L SCREW, M5X0.8 L=10
27 |BS01328 g * 1 |HEE 7z VMHBRZHAS— COLLAR
28 |16287 * | = * 1 | EFERGETIIVFRZ T v v—|WASHER, PLAIN M5
29 (60091 * | * * 1 |[7—LEHE=—IL/(T OIL TUBE, 5X3X420L
30 |60367 * | * * 2 |YRISgA - Y-JOINT
31 |60377 * | *x + 1 YRS hEZ— LT OIL TUBE, 7X5X40L
32 |60249 * | % * 1 |h<wtrBE=—N34TF OIL TUBE, 7X5X400L
33 |60248 * | * * 1 |Av&EmEIE=——(T OIL TUBE, 7X5X190L
34 [60372 * | % * 1 | FEyRAR D SPONGE, LOWER SHAFT
35 | 4223 - * | * * 1 [RR TR SPONGE SUPPORT
36 | 3052 * | % * 1 (AR PR IERLE SCREW, SM9/64X40 L=45
37 |BS38735 * | * * 1 | FEARIL(E)BTF OIL FEED PIPE
38 |60356 * | * * 1 | 745 —EH) PLATE, FILTER BRACKET
39 (60357 * | % * 1 [Zan3—ER (T PIPE
40 |BS38247 * | % * 1 | 7405 — SUB-TANK
41 |60362 * | % + 2 |74 a—T Lt RUBBER CAP
42 |BS44995 * | % * 1 [ZzILk FELT
43 160361 * | * * 1 ARV xR PACKING
44 | 8040 * | * * 2 |E=— 14 F552F 1k SCREW, SM9/64X40 L=8
45 | 6603 * | * * 2 |74 5—EHiERE SCREW, SM9/64X40 L=19
46 |60365 * | * * 1 | RyRha28mE=——)L/3(7  |OIL TUBE, 5X3X500L
47 |BS07876 * | ok * 1 | 74— A TRZ TUBE GLIP
48 130625 * | - - 1 |[EZ— A TH/|LYST CUSHION CLAMP
48 35955 - | * * 1 |Ex—naqTH/LysS 7 CUSHION CLAMP
49 | 8040 * | % * 1 |E— AT o571k SCREW, SM9/64X40 L=8
50 |30025 * | * * 1 |EZWATFH5F 1k v — |WASHER, PLAIN L3.5
51 |60374 * | * * 2 |#&3/ 3 F(TC-150) CABLE TIE
52 160357 x| * * 1 |7—LBHREY/S(T PIPE
53 |37209 * | ¥ * 1 | ETFTEFRHE7IMEZLE SCREW, PLAIN M5X0.8 L=12
54 160527 * | * * 1 AL/ S TEAEE=—/L/3(7  |OIL TUBE, 5X3X5L
55 160532 * | * * 1 |ED—IFa1—T%% TUBE SUPPORT
56 |31207 * | % * 1 |[Fa—T XA EDvv— WASHER, PLAIN M4
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#5 M - ER31R (2K&t) /Lubrication (two needle)
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5 m - B BEI{R(2AR$1)/ Lubrication (two needle)

177}
NO. | MRZES ol & |ms % DESCRIPTION
a1 3 Qo
m|m| zl
@0 [=5) o L
PARTSNO.| ¥ | | ¥k |QTY
1 (60157 * |k * 2 |CDA%ZLHR OIL WICK, 2X2X400L
2 |60089 * | * * = TAC Wl OIL PIPE
3 |B142274 * | * * 1 |[#5HBFET LR RUBBER CAP, 4.2
4 (60088 * | % * 1 [SSIRA OIL WICK SUPPORT
5 |28563 * | * * 1 Az L BOLT, SOCKET M5X0.8 L=8
6 |60033 * | * * 1 |##ELETTILE FELT
7 |60006 * | * * 1 [7—4L7TI/LH(B) FELT, B
8 (60005 * | ¥ * 1 |[7—LITILR(A) FELT. A
9 (60157 * | * * 3 |BHELEEHARILEE OIL WICK, 2X2X400L
10 (60093 * | * * 1 | 7—LEBREYE=Z—/L/314F(B) |OIL TUBE, 7X5X210L
11 {60097 * | * * 1 |[7T—LBBREYHS OIL WICK, 2X250L
12 130750 * | * * 1 |FFRAUF CABLE TIE
13 (60035 * | ¥ * 1 |$HEL L HREYE=—L/34F  |OIL TUBE, 7X5X510L
14 |60036 * | *x * 1 | EHHRYES OIL WICK, 8X8X620L
15 160092 * | % * 1 |[7T—LEBHBRREYE=—L/{14F(A) |OIL TUBE, 7X5X560L
16 |60087 * | * * 1 [mEL(T PIPE
17 |BS14189 * | % * 1 |EhgEF TERMINAL
18 |60366 * | * * 1 |SmEFE=— AT OIL TUBE, 5X3X185L
19 |B142274 * | *x * 1 |&heFT L RUBBER CAP, 4.2
20 |60118 * | *x + 1 | EFEAGHEE=——N/1 (T OIL TUBE, 5X3X150L
21 |60119 * | % * 1 | ETFEBEHE MBS OIL WICK, 2X2X220L
22 | 0148-E * | * * 1 [$8imEFETLE FELT, 3X25
23 |30022-A * | * * 1 |#mA Tz CABLE CLAMP
24 |60105 x| % * 1 |ETFTRIBHEZ7IILL FELT, UD ADJUST. BRACKET
25 160104 * | * * 1 | EFTERHFEIIILHBZ FELT SUPPORT
26 |37136 * | * * 1 | ETFERSHET7ILNMEZ L SCREW, M5X0.8 L=10
27 |BS01328 % | % * 1 |FASEI7TIILNMNEEHS— COLLAR
28 [16287 * | % * 1 | E TEHESETIILNEZ T v 4+—|WASHER, PLAIN M5
29 [60091 * | * * 1 |7—LfEmE=——L (T OIL TUBE, 5X3X420L
30 |60367 * | * * 2 (YRIZSgq b Y-JOINT
31 |60377 * | * * 1 | YRS/ =Z— LA OIL TUBE, 7X5X40L
32 |60621 * | * * 1 |h<wxBE=——/4T OIL TUBE, 7X5X400
33 |60248 * | * * 1 | ama 26— 47 OIL TUBE, 7X5X190L
34 |60372 * | * * 1 | FE#RAR D SPONGE, LOWER SHAFT
35 | 4223 . * | * * 1 |AROHZ SPONGE SUPPORT
36 | 3052 * | % * 1 | AR TDHZLE SCREW, SM9/64X40 L=4.5
37 |BS38735 * | * * 1 | FEgARI(E)HF OIL FEED PIPE
38 |60356 * | * * 1 | Z42—8BH)R PLATE, FILTER BRACKET
39 160357 * | * * 1 | ZaNB—BIRA (T PIPE
40 (BS38247 * | * * 1 [Z4NL5— SUB-TANK
41 |60362 * | * * 2 |74 A—T LR RUBBER CAP
42 |BS44995 x | * = 1 |Zxiuk FELT
43 160361 * | * * 1 [BR o3 ¥ PACKING
44 | 8040 * | * * 2 |Ez— R4 FRLYS T I SCREW, SM9/64X40 L=8
45 | 6603 * | * * 2 |ZaNna2—EHRIE SCREW, SM9/64X40 L=19
46 |60365 * | * * 1 |RyRsmsS#mE ——IL/34 7 |OIL TUBE, 5X3X500L
47 |BS07876 | * * 1 |24 B—( TR TUBE CLIP
48 30625 ¥ | - - 1 |E==n 17| LY527 CUSHION CLAMP
48 |35955 - | * * 1 |Ez—nqFmLos>7 CUSHION CLAMP
49 | 8040 * | * * 1 |[Eo—q7#Ly5271E SCREW, SM9/64X40 L=8
50 |30025 * | * * 1 \Eznis47F55F k7w v— |WASHER, PLAIN L3.5
51 |60374 * | * * 2 |#EF/AR(TC-150) CABLE TIE
52 |60357 * | * * 1 |7—LEHEY AT PIPE
53 37209 * | * * 1 | L FEASGE7/ILMRZL SCREW. PLAIN M5X0.8 L=12
54 160620 * | % % 1 |p=rBE=—NnAT OIL TUBE, 7X5X170L
55 160527 * | * * 1 gL TREEE=—N/ (T OIL TUBE, 5X3X5L
56 |60532 * | * * 1 |Eo—IFa—TXZ TUBE SUPPORT
57 131207 * | * * 1 |[Fao—TXRIEDTvv— WASHER, PLAIN M4
58 |BS11308 * | * * 1 |a—Fhugd— CORD HOLDER
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2 & RBH{%/Bobbin winder mechanism

1 58 E81%/Tension release mechanism
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7272 {%/Bobbin

winder mechanism

4 »
NO.| HeES oE . &lue XS DESCRIPTION
Jalgega?
M co|M Ed ! g i
PARTS NO|? SIP ¢8R |aQTy
1 160571-A * | x * 1 [FREVHZ BOBBIN PRESSER, R
2 |BS25413 * | % * 1 [ARE % 8h(48) BOBBIN PRESSER SHAFT ASSY
3 [B062400 x| * * 1 |fEZFLA—1EHL SCREW, PAN M4X0.7 L=6
4 1B026040 * | * * 1 | R&FLA—LE Ty v— WASHER, PLAIN 4
5 |BS25790 * | ¥ * 1 | REBSEHSHE B-WINDER SHAFT BRACKET ASSY
6 |60222 * | * * 1 |FRE&EShim BOBBIN WINDER SHAFT
7 |B048060 * | * 1 |HR&EEhighiHis RETAINING RING, E6
8 (BS23651. * | * * 1 |[R&ESEketht SET SCREW, SOCKET (FT) M6X0.75 L=6
9 |BS25417 o * 1 |&HR&EEL SPRING
10 |BS25418 * | % * 1 |R&ERLIER SPRING '
11 |BS25409 * | % * 1 | & BOBBIN WINDER SHA
12 |BS25410 * | x * 1 | fEEE BOBBIN WINDER WHEEL
13 [BS25789 * | * * 1 |RE&EETLE RUBBER RING, 29
14 |B012400 * | * * 2 |HRE&ESFEIERC SET SCREW, SOCKET (FT) M4X0.7 L=6
15 [BS51262 * | * * 1 {[ECY&LIFR DUST GUARD PLATE, L
16 (60216 * | * * 1 | &S bvri—hl BOLT, SOCKET M5X0.8 L=35
17 (B025080 * | * * 1 | &=k T v v— WASHER, PLAIN S 8
18 |4135 * | * * 1 [HRBEEI by A—F vk NUT, 1 M5
19 [BS25478 * | * * 1 |HREIYAZ KNIFE
20 |B062680 * | * * 1 |HREYARLERE SCREW, PAN 4.37X40 L=6
21 |35994 * | % * 1 |[HEYARE > PIN, SPRING 2
22 |BS38736 o * 1 |REFHFE BOBBIN WINDER TENSION ASSY
23 |37229 * | % * 1 |[RFAFEL SET SCREW, SOCKET (CP) M4X0.7 L=5
24 111142 * | * * 1 [HRUYARDT v v— WASHER
25 40132 * | * * 1 [REEHRERAR ADJUSTING FLAT SPRING
26 137532 * | * * 1 |REEHASHHRARLERLE SCREW M3X0.5 L=3.0
27 {31017 * | * * 1 |R&E=HRERL SCREW M3X05 L=8.0
28 140138 * | * * 1 |R&EE7via0dn BOBBIN WINDER CUSHION RUBBER

# 1P HHEH{FR/Tension release mechanism

I8 »
e o =)
NO.| BERES ol - 5 o |me LTES DESCRIPTION
i O 5@ 5T
e
PARTS NO.[? ¥? 9?8 ¥ & |QTY
1 160150 * | * * 1 | HFLEAFEGE) THREAD FLOAT LEVER ASSY
2 |60150-01 * | % * 1 |HRiFLESE THREAD FLOAT LEVER
3 [60195 * | ¥ * 1 |RZLEDEEY NEEDLE ROLLER, 6X25
4 (31021 * | % * 1 |REBLESEHRL BOLT, SOCKET M6X1.0. L=16
5 (60149 * | * * 1 |RBLLA—E{ITE LEVER SETTING PLATE
6 138042 * | * * 2 |HRBLLA—E{FEL SCREW, FLAT M4X0.7 L=12
7 (60147 * | * * 1 |&BLLAA— THREAD FLOAT LEVER
8 |60144 * |k * 1 |&FLEE THREAD FLOAT PLATE
9 |60153 * | * * 1 |REFLLUA—ERL SHOULDER SCREW, SM11/64X40
10 |60145C - | * * 1 1 REM VL /AMEEYE TENSION RELEASE SOLENOID COMPLETE
11 |60146 - | * * 1 |%FLYL/AFERT TR SETTING PLATE, SOLENOID
12 137134 - | * * 2 |%#FLSOLEEHLE SCREW, M4X0.7 L=10
13 31207 - % * 2 |2FLYL/AFEEIRT v vy— |WASHER, PLAIN M 4
14 {60535 -] * * 1 |HREMALYLIAEZIR BRACKET, :SOL
15 |30075 - | = * 2 |HRELYL/AFERLE BOLT, SOCKET M4X0.7 L=8
16 {31208 - | * * 2 |ZHRIET Y v— WASHER, SPRING 2-4
17 |60151 - | = * 1 |[E=—nnA47 VINYL PIPE ( 5X4X260 )
18 |60145 - * * 1 [HREMVLIAE TENSION RELEASE SOLENOID
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RUIYBIR (K&, 2Kt )

Thread trimmer mechanism (single needle, two needle: right)




RUYBEROARE . 2KE:H)

Thread trimmer mechanism (single needle, two needle: right)

i 0
NO.| e ES olE L o|uE e DESCRIPTION
I o R
Do m/! o
PARTS NOJF YT ¥ 68 v & |aQTY
1 160703 S * 1 |EEARZ TS SUPPORT BRACKET, F-KNIFE
2 | 8031 - | * * 2 |EEARLE SCREW, SM3/32X56 1=4
3 160302 - | * * 1 |BEAR FIXED KNIFE
4 |60304 - | = * 1 | REE xR SPRING, THREAD HOLDING
5 | 8031 - | * * 2 |HREEARLE SCREW, SM3/32X56 L=4
6 |27178 - | * * 2 |[EEAASE BOLT, SOCKET M5X0.8 L=25
7 116287 - | * * 2 |[EEARREIET Yy v— |WASHER, PLAIN M §
8 60294 | - | * * 1 |ERENARZEH DRIVING KNIFE SHAFT
9 |60292 - | % * 1 |EEEAR DRIVING KNIFE
10 |18349 - * * 2 |EREHARILE BOLT, SOCKET M3X0.5 L=6
11131111 ~ | * * 2 |EEBhAR Ty v— WASHER, PLAIN M 3
12 |BS21775 - | * * 2 |BEEh AR EHT—(FR) SET SCREW COLLAR ASSY
14 127174 - | * * 1 |EEEHARBE(AEL BOLT, SOCKET M4X0.7 L=10
15 160545 - | % * 1 |EREHAREIB) DRIVING KNIFE ARM, B
16 131092 - * * 1 |BRENARBE(B) 4L BOLT, SOCKET M4X0.7 L=12
17 160293 - | * * 1 |EEBhAREL DRIVING KNIFE CONNECTION
18 | 4835 - | % * 2 |ERE)ARELSIL DR RETAINING RING, E3
19 {60305 - | * * 1 |RIYVL/AE THREAD TRIMMER SOLENOID
20 |60306 - | % * 1 |RTYYL /AFE{THR SOLENOID SETTING PLATE
21 (27174 -] * * 2 |RYYIL/(FIE BOLT, SOCKET M4X0.7 L=10
22 |31208 - % * 2 | AT Dyirr— WASHER, SPRING 2-4
23 160151 - % * 1 |[RiEF21—T TUBE, 120
24 128031 - | * * 1 |RYYYL/AFE{TiRE  |BOLT, SOCKET M6X1.0 L=14
25 |28578 - | * * 1 | BfHRE Tyl v— WASHER, SPRING 2-6
26 160298 -1 * * 1 |BEAREDE DRIVING KNIFE ARM
27 (34008 - | * * 1 |EBAREAEHAL BOLT, SOCKET M4X0.7 L=14
28| 814502 | - | * * 1 |BEEARESHFEO—T— ROLLER
29| 814503 | - | * * 1 [iRhab B & HEE RETAINING RING, EXTERNAL 4
30 {60307 - % * 1 |%YHL THREAD TRIMMER CAM
31 (31092 - | * * 3 |RPYhLik BOLT, SOCKET M4X0.7 L=12
32 {35952 - | * * 1 | RyFiEFa TERMINAL BLOCK, ARM
33 {35971 -1 * * 1 [RuFimFEL SCREW, M2.5X0.45 L=12
34 (60544 - * * 1 |EREnAZBE(AE DRIVING KNIFE ARM ASSY, A
40 |60199C - | - | * x 1 |#&@YyL /45 —F L (#) |HARNESS FOR THREAD TRIMMER SOLENOID
41 160480C - | * % 1 |7—28 () ~ |GROUNDING WIRE COMPLETE
42 |BS03815 | - | * * 1 |axsoshii— 12P CONNECTOR CAP 12P
43 |B153969 | - | * * 1 [axoR12P CONNECTOR 12P
44 130150 -1 - * 1 |axo52h3—6P CONNECTOR CAP 6P
45 |60565C -| - * 1 |BERAvF45—T I HARNESS FOR KNEE SWITCH
46 17376 - = * 1 |axs4 6P CONNECTOR 6P
47 123379 - * 1 {Exik SCREW 9/64X40 L=3.9
48 160481 - * * 1 |EBHF CRIMP-TYPE TERMINAL
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2UIYES R (2Kt &£) /Thread trimmer mechanism (two needle: left)
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FHUVUE{ZR(2AKEL)/ Thread trimmer mechanism (two needle: left)

(72

NO.| HRES & 2 lum LLES DESCRIPTION

I 99

2ol o

PARTSNO.| | ¥ | ¥k |a1y

1 (60703 — | * * 1 |[EEARZITE SUPPORT BRACKET, F-KNIFE
2 |60302 - | * * 1 |BEAX FIXED KNIFE
3 | 8031 - | * * 2 |BFEARLE SCREW, SM3/32X56 L=4
4 160304 - | % * 1 | REE A+ SPRING, THREAD HOLDING
5 | 8031 - | * * 2 |REENRL SCREW, SM3/32X56 L=4
6 (27178 - | * * 2 |BEARRS BOLT, SOCKET M5X0.8 L=25
7 16287 - | * * 2 |BEARZEIED Y v — WASHER, PLAIN M 5
8 |60294 - | * * 1 |BEENARZE DRIVING KNIFE SHAFT
9 {60292 - | * * 1 |BEBIAR DRIVING KNIFE
10 (18349 - | * * 2 |EREHARIE BOLT, SOCKET M3X0.5 L=6
11 31111 S * 2 |ERBARIE T v — WASHER, PLAIN M 3
12 |BS21775 | - | * * 1 |BEEyAREAAS—CGH) L SET SCREW COLLAR ASSY
13 {60635 - | * * 1 |BEB)AREHS—TF SET SCREW COLLAR
14 (BO14680 | - | * * 2 |BEENARESHS—1E SET SCREW ,SOCKET (CP) SM4.37X40 L=6
15 (60610 - | * * 1 |V L/(FBGH THREAD TRIMMER SOL, ARM COMPLETE
16 |27174 - | * * 1 |&RIYUL/(FBLE BOLT, SOCKET M4X0.7 L=10
17 {60611 - * * 1 [BEBYARYD(A) LINK, A
18 | 4835 - | * * 1 |BEBAREES I HER RETAINING RING, E3
19 |60612 - | * * 1 |4l SHOULDER SCREW, M6
20 |60613 - | * * 1 |ERE)AXBE(D)ER DRIVING KNIFE ARM ASSY, D
21 | 4835 - | * * 2 |BEREfARELE IO RETAINING RING, E3
22 |B156265 | - | * * 1 |E$ WASHER, PLAIN 6
23 |60614 - | * * 1 |ERERARY2(B) LINK, B
24 160615 - | % . 1 |EREN AR BE(C)E DRIVING KNIFE ARM ASSY, C
25 131092 - | * * 1 |BEBh AR BE(C)EEAL BOLT, SOCKET M4X0.7 L=12
26 | 4835 - | % * 1 |EERBh AR EEE L AbR RETAINING RING, E3
27 |60617 - | * * 1 |RIYVL/AEER) THREAD TRIMMER SOLENOID COMPLETE
28 (60618 - | % * 1 |[R#EF1—T TUBE, 200
29 |60616 - | = * 1 |HRYvL/(FE4THR SETTING PLATE, SOL
30 |27174 - | * * 2 |RYIYYL/AFLE BOLT, SOCKET M4X0.7 L=10
31 |31208 -1 * * 2[RIV DIy H— WASHER, SPRING 2-4
32 |27174 - * * 2 |RYVL/AFERFHiRE BOLT, SOCKET M4X0.7 L=10
33 |31208 -] * * 2 |ER{HRIEIE R ES WASHER, SPRING 2-4
34 160298 - | * * 1 |BEEAREEDE DRIVING KNIFE ARM
35 |34008 - - | * * 1 |BEBAZRESEHRL BOLT, SOCKET M4X0.7 L=14
36814502 | - | * * 1 |EEBAR=SER—F— ROLLER
37|8145-03 | - | * * 1 |EEBhARTZSELE A RETAINING RING, EXTERNAL 4
38 160307 - | * * 1 |HRYYUBDL THREAD TRIMMER CAM
39 |31092 - | % * 3 |HRUIYAHLLE BOLT, SOCKET M4X0.7 L=12
40 |35952 - | % * 1 [ RyFiRFHE TERMINAL BLOCK, ARM
41 |35971 - | * * 1 [ RyRiEF&IE SCREW, M2.5X0.45 L=12
42 |35955 - | * * 1 |57 CLAMP, 7N
43 |B144075 | - | * * 1 |57k BOLT, SM3.57
44 (30025 - | * * 1 |95k e— WASHER, PLAIN L3.5
47 (60154 - | * * 2 |EFR)—T SOLDERLESS SLEEVE
48 (6061702 | — | * * 1 %YYL /AEr—TIL(5") |CABLE (SHORT)
49 160617-03 | - | * * 1 |RUvL/AFy—TIL(E) |CABLE (LONG)
50 {60305 - | * * 1 |RYvL/4F THREAD TRIMMER SOLENOID
51 |23379 - | * * 1 |Ewik SCREW 9/64X40 L=3.9
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AREAFBEIR (1KE) /Thread tension (single needle)
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X EAFBIR(1KEt)/ Thread tension (single needle)

NO.| GBS B ue g DESCRIPTION
218 &g
m m m !
PARTSNO.| | | 8 |aTY
1 160134 * |k * 1| E—ah 4 TENSION ADJUSTING STUD, 1ST
2 20224 * | % * 2 |E—Fm TENSION DISC
3 12022601 * | % * 1 |[i@REERTYS TENSION SPRING
4 20225 * | % * 1 | E—HFFvhk NUT
5 160133 * | * 1| E—FFRENT THREAD HOOK, 1ST
6 |60136 * | * * 1 |FAFR(EAD) TENSION PLATE WITH PIN
7 60391 * | * * 2 |RFAFE TENSION ADJUSTING STUD
8 |60135-02 * | * * 1 |FAFIRAER THREAD GUIDE
9 |B145446 * | * * 4 [FAFm DISC, : TENSION
10 |B159805 * | % * 2 |H—m DISC PRESSER., ; TENSION
11 |BS07490 * | * * 2 iB&EEATYY TENSION SPRING
12 |B149566 * | * * 2 |RB\FHT1VIL TENSION NUT
13 |60138 ® | % * 1 | REERLET THREAD RETAINER
14 |37288 * | * * 2 | RKIEEARBHTLLE SCREW, TRUSS M4X0.7 L=5
15 10694 * | * * 1 |=F|m TENSION SPRING GUIDE ASSY
16 |B118319 * | % * 1 [ZEmMithC SCREW, SM2.38X56 L=6
17 |19512 % | % * 1 |R\AFE TENSION ADJUSTING STUD, S
18 |10689 * | % * 1 |RBIATYYT THREAD CONTROLLER SPRING
19 |19534 x| * * 1 (A—LybkFvhk TENSION NUT
20 60141 * | * * 1 [HREBOHWR TENSION RELEASE PLATE _
21 |B112712 * | * * 2 |REORESERL SHOULDER SCREW, SM3.57X40
22 |60148 * | * * 2 |REHEREY SHOULDER PIN, TENSION RELEASE
23 |60143 * | ¥ * 1 |REDHEBLERC PUSHER PIN, M4X0.7, TENSION RELEASE
24 120226-02 * | * * 1 |REDHW|LATYLY SPRING
25 (60142 * | * * 1 [REHWLE STk NUT, CAP M4
26 | 4137 * | % * 1 |REDHBLEREFVH NUT, 1 M4
27 (10690 * | *x * 1 |RTY 5% STOPPER
28 |B062670 * | * * 1 |RBIEATY ST S T2l |SCREW, PAN SM3.57X40 L=5
29 |60137 o * 1 |RFATFEHT— COLLAR, TENSION STUD
30 |37229 * | * * 1 |RSAFEHT—L SET SCREW, SOCKET (CP) M4X0.7 L=5
31 34629 * | * * 2 |FAFiRE SCREW, TRUSS M4X0.7 L=8
32 [31568 * | * 1 |ERENT(LE) THREAD GUIDE, U
33 34629 * | % 5 1 |@EREMNT(E)IE SCREW, TRUSS M4X0.7 L=8
34 |60534C * | ¥ * 1 |EHRENF(FHE THREAD HOOK ASSY, D
35 |60534 * | * * 1 |EAREHT(E THREAD HOOK, D
37 |BS48761 * | % * 1 |#5IRA THREAD CLAMP
38 [BS49530 * | *x * 1 |HARFERBLIZR SPRING COMPRESSION
39 |B112301 * | % * 1 |Ehal SHOULDER SCREW, SM3.18
40 [60140 * | ¥ * 2 |EmHRE(F) L SCREW, FLAT M5X0.8 L=8
41 |28206 * | * * 2 |O—LybAbysi— STOPPER, TENSION NUT
42 (37229 * | * * 1 |RFEFHL SCREW M4X0.7 L=5
43 |60136C * | * * 1 |FAFHR (KD TENSION PLATE COMPLETE
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27 FBIR (2K EH) /Thread tension (two needle)
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2 AF 1% (2K %)/ Thread tension (two needle)

(72}

no. | maEs o . 2 e S22 DESCRIPTION

R Ot

218 mg

PARTSNO.| ¥ | | & |aTy

1 160134 * | * * 2 |E—TH TENSION ADJUSTING STUD, 1ST
2 |20224 * | * * 4 |E—FHFM TENSION DISC
3 |20226-01 * | ok * 2 [iRERT)Y TENSION SPRING
4 20225 * | % * 2 |E—HF+vh NUT
5 160133 * | * * 2 |E—HAFHRET THREAD HOOK, 1ST
6 60136 * | % * 1 |FAFHR(EAT) TENSION PLATE WITH PIN
7 [60391 * | * * 1 |RFAFE TENSION ADJUSTING STUD
8 |60135-02 S * 1 |FFHIRAREN THREAD GUIDE
9 |B145446 * | * * 4 |FBFM DISC, ; TENSION
10 |B159805 * | * * 2 |A—m DISC PRESSER, : TENSION
11 |BS07490 * | * * 2 |iB&ERITYY TENSION SPRING
12 |B149566 * | * * 2 |RF\AFT1YVIL TENSION NUT
13 |60138 x| ® * 1 |RFEERRET THREAD RETAINER
14 [37288 * | = ¥ 2 | REE=RLETIE SCREW, TRUSS M4X0.7 L=5
15 (10694 * | *x * 2 |ZEm TENSION SPRING GUIDE ASSY
16 |B144682 * | % * 1 |—EMmik SCREW. SM2.38X56 L=12
17 10962 * | * * 1 |RFFiE TENSION ADJUSTING STUD, S
18 (10953 * | * * 1 |&BI=xTIY THREAD CONTROLLER SPRING
19 [19534 * | * * 1 |@—Lybktvuk TENSION NUT
20 160141 x| * % 1 |5 TENSION RELEASE PLATE
21 |B112712 * | * * 2 |RpLHIMEERL SHOULDER SCREW, SM3.57X40
22 160148 * | * * 1 |REHEREY SHOULDER PIN, TENSION RELEASE
23 |60143 * | * * 1 | 5HBLE AL PUSHER PIN, M4X0.7, TENSION RELEASE
24 |20226-02 * | % * 1 |REDHMLRTYLY SPRING
25 |60142 * | % * 1 | REHMLEL STV NUT, CAP M4
26 | 4137 * | * * 1 |REOMLEAAFVE NUT, 1 M4
27 (10690 * | * * 1 (RTYo = STOPPER
28 |B062670 * | * * 1 |&BIERATY S 210 SCREW. PAN SM3.57X40 L=5
29 160137 * | % * 1 [REFEHT— COLLAR, TENSION STUD
30 37229 * | *® * 1 |RF\AFEHZ—LL SET SCREW, SOCKET (CP) M4X0.7 L=5
31 |34629 * | * * 2 |FFHuLE SCREW, TRUSS M4X0.7 L=8
32 |31568 * | * * 1 [EHBHHL) THREAD GUIDE, U
33 34629 % | * * 1 |EARET(E)E SCREW, TRUSS M4X0.7 L=8
34 |60534C x| * * 1 |E&RENT ()4 THREAD HOOK ASSY, D
35 160534 x| * * 1 |ERENT(CF) THREAD HOOK, D
37 |BS48761 e * 1 [#tREZ THREAD CLAMP
38 |BS49530 * | * * 1 [#HRFEARBLIER SPRING COMPRESSION
39 [B112301 * | % * 1 |Ex4al 1/8x40 SHOULDER SCREW, SM3.18
40 |60140 * | * * 2 |[E&AB ()L SCREW, FLAT M5X0.8 L=8
41 [28206 * | * * 2 [O—LykRbysi— STOPPER, TENSION NUT
42 160630 * | * * 1 [RFAFEER) TENSION ADJUSTING STUD, L
43 (10952 * | * * 1 |REHERE(R) SHOULDER PIN L, TENSION RELEASE
44 (37229 * | * * 1 |[RBEFEELE SCREW M4X0.7 L=5
45 [60631C * | * * 1 |FAFHR(CRHE) TENSION PLATE COMPLETE
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BRA A vFB& (-FL) /Knee switch mechanism (-FL)

FE]RAAvFEZREBT, -CD, -DS)/Manual switch mechanism (-BT, -CD, -DS)
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FRRAFBE{R(-FL)/Knee switch mechanism (-FL)

4 )
NO.| maEe . EooLlus ¥ DESCRIPTION
o EEEN
Dodoniln
PARTS NO. [F 9| 976 ¢ & |QTY
1 [60541C iy * 1 |BRRAvyFtub KNEE SWITCH ASSY
2 |B142026C - - * 1 | AACyFETITE () KNEE SWITCH SHAFT ASSY
3 (B142026 - | - * 1 | R yFEAT T KNEE SWITCH SHAFT
4 |B142027 - | - * 1 | RAvFEFIHES BRACKET, ;:SHAFT
5 (B100463 - - * 1 | A vFEAHELERE BOLT, SQUARE 7.94X18 L=135
6 |[B114967 = § = * 1 | AAyFEAHEA My I— STOPPER, ;K-LIFTER PLATE
7 |B110087 = f = * 1 | RAyFETIH#EL BOLT 5.95X28 L=8
§ |60541 -1 - * 1 |BRARAvF($0) SWITCH & CONNECTOR ASSY
9 |60541-03 - - * 1 |BRARAyF B4R (40) SWITCH & SETTING PLATE ASSY
10 |30187 | = * 2 |laxsREy PIN CONTACT
11 |30185 -| = * 1 |ax24—P) 6P NYLON GONNECTOR
12 |30151 | = * 1 |ass4—hi—6P PLUG COVER, #14
13 30750 -1 - * 1 g vk BEAD BAND, S
14 {40253 - - * 4 |BRRAvFEfFFRAL WOOD SCREW, FLAT M4.1X25

FEF R vFEZR(-BT, -CD, -DS)/Manual switch mechanism (-BT, -CD, -DS)

Y ®
NO.| HEES o |me e DESCRIPTION
o9 La9?
aS@dz?as
PARTS NO.[? ¥R §l¢ 6 ¢ 5| aTY
1 [60473C =1 = * 1 |RAyFtEvk SWITCH COMPLETE
2 |60177 -1 - * 1 |RAyFH— SWITCH COVER
3 |60175 = | = * 3 | AAvF(UB-15KKSIN) SWITCH, UB-15KKS1N
4 |60176 =1 = ¥ 2 | A4 vF(UB-15KKS1M) SWITCH, UB-15KKS1M
5 |60184 -1 = * 5 |[LYX LENS
6 |60170-01 - - * 1 |[#LAR2T—2 QR PUSH BUTTON MARK, QR
7 |60170-02 -1 - * 1 |#LARE2<w—% CD PUSH BUTTON MARK, CD
8 [60170-03 ol * 1 [#BLAE3—4 BC PUSH BUTTON MARK, BC
9 |60170-04 -1 - * 1 |[ILALT—S HS PUSH BUTTON MARK, HS
10 |60170-05 -1 - * 1 |#|LAEY—2 PC PUSH BUTTON MARK, PC
11 |60183 e * 5 LKA PUSH BUTTON
12 |60181-02 -1 - * 1 |RAYFH5—TN HARNESS
14 |60467 -] - * 1 [axoREy PIN CONTACT : LLF-01T-1.3E
15 |60473 -1 - * 1 |BTRAYF5—TIL HARNESS COMPLETE
17 |60479 - - * 1 |39 %—h/\—15P CONNECTOR CAP
18 |60466 -1 - * 1 [ax948—15P NYLON CONNECTOR
19 |30750 o | = * 1 |gEFAVE CABLE TIE
20 |60178 -1 - * 1 | RAvFh—ik SWITCH COVER PLATE
21 [37288 -1 - * 2 |RAyFHh/i—1k SCREW M4X0.7 L=5
22 160204 - - * 2 |RAvFHhi—iRiE SCREW M4X0.7 L=6
23 |31207 -1 - * 2 | RAYFhN—RIE TV v— WASHER, PLAIN M 4
25 160543 -1 - * 7 |36 PIN CONTACT : LLM-01T-1.3E
26 |E201271 -1 - * 2 EHR 270Q1/4W
27 |60181-01 -1 - * 2 |EmEs WIRE
28 |60543 -\l - * 2 |[aRsBEABTACYFH) PIN CONTACT : LLM-01T-1.3E
29 160572 = f = * 2 |WEEFa1—7 HEAT SHRINKABLE TUBE
30 |60573 -1 - * 2 |WEFa1—7 HEAT SHRINKABLE TUBE
31 |60618 - | - * 2 |REF—7 PROTECTIVE TUBE
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Z8 [+ 4% /Air pressure mechanism
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ZC £ B81%/Air pressure mechanism

L o

No.| BMBES JE S |mE 2% DESCRIPTION
S0 bHe 9P
28pgZey
PARTS NO. [? IR Sl 8 k| QTY

1 60491 + 1 | BEFtY4E) SOLENOID VALVE SET, 4
2 |60387C * 1 | BEFORI2{TE) SOLENOID VALVE ASSY, 4
3 |60387 * 1 | BT (4 - 24V) AIR MANIFOLD ASSY, 4
4 |60387-01 * 4 |ERIF SOLENOID VALVE
5 [60387-02 * 8 |ERFLERL SCREW, M2X0.4 L=20
6 |60387-03 * 4 |H A4y NA05P-G) GASKET
7 [60387-04 * 1 |Z7 2 =R—ILF4(MFS4) AIR MANIFOLD, 4
8 |30720-03 * 6 |FS5Y A5 PLUG
9 |60387-05 * 3 |#EFA) JOINT, A
10 |60387-06 * 2 |§#F(B) JOINT. B
11 |60468 * 1 |av4448 CONNECTOR ASSY, 4
12 |60387-12 * 2 |[HALY— AIR MUFFLER
13 |BS09228 * 1 |=vFILA) NIPPLE, 1/4X1/8
14 |BS09318 * 1 [L¥aL—4— REGULATOR
15 |60387-13 * 1 |=vZ7ILB) NIPPLE, B
16 |60387-14 * 1 [BR—=sJ BALL VALVE
17 |60387-15 * 1 |[=vF ) NIPPLE, C
18 |60387-16 * 1 |BRAFIT IR SETTING PLATE, VALUE
19 |60387-17 * 4 |BHEFIERC SCREW, M4X0.7 L=38
20 131208 * 4 |BHEALEETY v— WASHER, SPRING 2-4
21 31207 * 4 |BRHFIEET v v — WASHER, PLAIN M 4
22 [10734-24 * 2 |BRFERA TRE WOOD SCREW, M4.5 L=20

WZT7HOF 1T —AE{F(-FL)/Presser foot actuator mechanism (-FL)

i -

HEES E_ L o|me Lk DESCRIPTION

: dodsao9
i R e

PARTS NO. [ I e8¢ k|aTY
1 [60172 * 1 [FLY A2 —($R) CYLINDER ASSY
2 |60172-01 * 1 [FLoyo s — CYLINDER
3 |60172-02 * 2 |#F JOINT
4 |60172-03 * 2 |IFLYYuA —ikhl BOLT, SOCKET M5X0.8 L=45
5 (60174 * 1 |FL)A—HLAl SCREW
6 [28070 * 1 [FLE—iBRlC+ vk NUT, 3 M8
7 60169 * 2 |FLRZ7—F2—7 AIR TUBE, 6X4X770L
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{E B3R /Accessories

25 50 :
/@ \ N
N\
2/(\3 _ <1FE> @ <okE>
{single needle> <{two needle>

35— S

0 (2
&-36
T s o
$




{1 /% % /Accessories

(%] (%]
no. | mems ol &l 2|us % DESCRIPTION
Jglofa1457(8F7
S EE A B
PARTS NO.| P || T |7 h|T k] ary :
1 1872 x| *[*x[*] = [ * | 1 [RBLFE5MM) HEXAGONAL WRENCH, 1.5
2 (19456 ¥ *]x] * | « | 1 |RELVFEMM) HEXAGONAL WRENCH, 2
3 |19457 |l x|%) % | % [ 1 |[RALF25MM) HEXAGONAL WRENCH, 2.5
4 [19458-A | x| =[x x]| * | = 1 |7ABLF(MM) HEXAGONAL WRENCH, 3
5 |19459 x| #[x] £ | * 1 |7REBLUFEMM) HEXAGONAL WRENCH, 4
6 |19460 x| x| * | * | 1 [KALLFEMM HEXAGONAL WRENGH, 5
7 | 8118 wlxlx|x| x| = | 1 |[FS413—K) SCREW DRIVER, L
8 | 8120 #| | %] %] * * 1 |FS4\—th) SCREW DRIVER, M
9 | 8121 #| k| x| x| % * 1 |FSA43—]p) SCREW DRIVER, S
10 (19473 slx|*x|x] = | = | 1 |[+FFS413— SCREW DRIVER, PLUS
11 111885 | x| x| *] = | * 2 e HINGE
12 |B143910 | *|*|*|*x]| = | = | 2 |kro=zmHT L4 RUBBER CUSHION
13 |1BS53188 | # | *| * [ %] * * 2 |a—F—%11B) CORNER SUPPORT
14 |B148890 |#|#*[=*|*]| * | * | 2 |[a—F—=1F0) HEAD CUSHION
15 | 6055 x| x|x] * | * | 4 |EUBF1EET NAIL
16 |19462 # k%] = | = 1 | AHRLF DOUBLE WRENCH
17 [11193 kx| %] * | * 1 |3y OIL TANK
18 | 8125 x| x| x| %] * * 1 Iim=EL OILER
19 | 8132-A || *|#|*| = | = | 1 |HR% ACCESSORY BAG
20 |60386C x| x| = | x| 1 H2HE OIL PAN ASSY
21 |60386 x| x]x] = | = 1 |5 OIL PAN
22 |PL-09 x| x|x|*] = | = | 1 |7—2520L LABEL, GROUNDING
23 |15082 x|+l + | = | 1 BUA POLY OILER
24 |15081 || *|x] x| x| 6 [HBHESTRL WOOD SCREW
25 [NO122 x| -|=|-| = | - | 3 |5 DPx17 #22 NEEDLE DPX17 (#22)
25 |NO122 “l=|-|*| - | *= | 4 |3 DPx17 #22 NEEDLE DPX17 (#22)
26 |BS53190 || #|*|*| * | = | 2 |cEfpeid LR SPACER, C-SUPPORT
27 |BS53189 [ *|*|*|*| * | * | 2 |3—F—FTLEE SPACER, H-CUSHION
28 |60478C w|lxlxlx| - | - | 1 |BRHTE KNEE LIFTER ASSY
29 |60478 wlxl*|*| - | - | 1 |BEIHSF BRACKET, KNEE LIFTER
30 |B104619 |« || *|*| - | - | 1 |BLIFITél KNEE LIFTER BAR
31 |BS34756 | «|*|*|x| - | - | 1 [B&H<T KNEE LIFTER PLATE .
32 |B114967 | *|x|*|*]| - | - | 1 |BYETRIby/i— STOPPER, :K-LIFTER PLATE
33 |B110087 |=*|=*|=*|*| - | - | 1 |[BRETL BOLT, SM5.95X28 L=8
34 |BS31885 || #|x|*| - | - | 1 |[BYTHN— COVER, ;K-LIFTER PLATE
35 |IBS25783 || =|*|*| - | - | 1 |BLEFgEFFhR SPRING
36 |BO17081 | *|*|*|+| - | - | 1 |[BEF#FETEHLL BOLT, M8X1.25 L=16
37 |B100477 | #|*=|*|=| = | = | 1 |SBEHBIHE HEAD REST
38 |35254 | =|*x|-1 = | - | 1 |HRiItvk THREAD STAND ASSY
38 |10947 x| =1*| - | = | 1 |BiLtyr THREAD STAND ASSY
39 |60536 w|-]*x]-| x| - | 3 |HKE> BOBBIN
39 |60536 -l -|%| - | * | 4 |/RE> BOBBIN
40 |60302 “l-l*|-] x| - | 1 |BAEAX FIXED KNIFE
40 |60302 ~l-1-l%| -1 = | 2 |BEAx FIXED KNIFE
41 160699 x| -]%] - | * 1 |7<AERLCEL SCREW DRIVER, HEXAGONAL 2.5
42 130625 -l x| x| x| 1 |BREEFT—TNLIST SYNCRONIZER CABLE CLAMP, 5N
43 |60374 =] x| | 1 EEFEAUE CABLE.TIE
44 |60012 - |- « | = | 1 |3a—=FAh1i— CORD COVER
45 (8124 ¥[x| = | = | 1 |[Z22h13— MACHINE COVER
46 |38264 “=l*{-] =] - | 1 |7—LRBT THREAD GUIDE
46 |38264 -|-1-1%| - | = | 2 |7—LHHT THREAD GUIDE
47 (30601 *|*| = | * | 1 [F—LARBEFLEDHRL SCREW M5X0.8 L=10
48 |6055 w|%| = | x| 2 |3—F—ZF(A)LLET NAIL
49 |90625 x| -] | - | 1 [RTVT IV H— SPRING WASHER
49 [90625 = x| - | x| 2 |RFU YT Ty v— SPRING WASHER
50 (11196 - ~Ix| - | = | 1 |E>tEvk TWEEZERS
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7— 3R (1R%t) / Table of gauge parts (single needle)

oD
¥
60648 27174

AR ()48
SLIDE PLATE (LEFT)
COMPLETE

e
\ 7

60236

Ak (G) M
SLIDE PLATE (RIGHT)
COMPLETE

L

sHRZ ()

Eag i

=Y

INNER
PRESSER FOOT

OUTER
PRESSER FOOT

NEEDLE PLATE

FEED DOG

e
STANDARD

N GEYE)
LONG HOLE
(FEED DOG)

*

AHRH
*|FOR THICK
THREAD

F#z-A
RIGHT SIDE
FOOT

*

FRA-E
*|LEFT SIDE
FOOT

LA R(ART)
FOR URETHANE
(ART)

*

L3> F(AR2)
*|FOR URETHANE
(AR2)

60404

60422

* ¥R & / OPTION AT EXTRA COST



5% (2K&t) / Table of gauge parts (two needle)

» :\\
r—<

1S00 VH.LX3 1V NOILdO / WX FE[L4s *

*

078909 95909 97909 . | 58e09 92909 99909 |068909] Wuig]
52909 55909 5909 z | +8909 6.909 59909  [0G6909| wwyz|
6909 #7909 z | £8909 2909 $9909  [Ov6909| wwQ]
095209 £5909 £909 z | 28909 ££909 £9909  |0£6909| wwg
09£909
25909 27909 4 18909 21909 29909  [0Z6909| wuwg
2909 S
15909 1$909 | 12909 19909  |016908| wwy
08909
05909 0¥909 1 04909 09909  [006909| wwg
1004 1004 ‘ASSV
313740 (LHOM) | 31T7dwoo (1437 | 3aine ¥3SSIYd | ¥ISSIud | dwvio | on | 3zs
31v7d 3Ar1S 31v1d 3ar1S QVIYHL 500 @334 | 31v1d 37033N [Mod| ¥31nO HINNI 370338 | 13 |3onvd
) 3 ¥ |
B () Wi B () Wi 415 (B Ydbie | Yetch | (BY) 2B4S n4a] WiiE
D om\mmwom
<P
@
S—02eL0S4 Q @@.@
02£.088-© _
£5507 19
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mYER (7 32) / Hanging ruler (option)

(=] = s —
w, | TraeEs | B 88 DESCRIPT I ON
PARTS NO. | QTY
1 |60546C ETEERCS HANGING RULER. COMPLETE
2 (60546 WELES HANGING RULER
3 (36317 2 Rt SCREW M6X1 L=22
4 |37301 9 |zAR—— SPACER
5 |60546-01 1 |RysEsts HANGING RULER BRACKET
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